samran s, FCC RF Test Report Report No. : FR250507G

11AX20MIMO_Ant3_6535

Spectrum o
Ref Level 10.00 dBm Offset 15.93 dB Mode Sweep
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[® 1Rm View
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CF 6.535 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -13.28 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -30.750 MHz 200,000 kHz 6.49965 GHz -65.29 dBm -52.02 dB -12.02 dB
-30.750 MHz -20,500 MHz | 200,000 kHz 6.50440 GHz -65.92 dBm -52.64 dB -12.81dB
-20,500 MHz -11.250 MHz | 200,000 kHz 6.52372 GHz -53.29 dBm -40.01 dB -19.98 dB
-11.250MHz | -10.250MHz | 200,000 kHz | 6.52376 GHz -53.28 dBm | -40.00dB | 10 dB
10.250 MHz 11.250 MHz | 200.000 kHz 6.54624 GHz -53.47 dBm -40.20 dB .
11.250 MHz 20.500 MHz | 200.000 kHz 6.54630 GHz -53.33 dBm -40.05 dB [
20.500 MHz 30,750 MHz | 200.000 kHz 6.56564 GHz -66.04 dBm 52.77 dB E
30.750 MHz 50,000 MHz | 200,000 kHz 6.58221 GHz -65.47 dém -52.20 dB F
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Spectrum o
Ref Level 10.00 dBm  Offset 15.84 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PARS
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-80 dBm
CF 6.535 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -14.94 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -30.750 MHz 200,000 kHz 6.50003 GHz -65.47 dBm -50.54 dB -10.54 dB
-30.750 MHz -20,500 MHz | 200,000 kHz 6.50450 GHz -65.76 dBm -50.82 dB -11.11dB
-20,500 MHz -11.250 MHz | 200,000 kHz 6.52373 GHz -54.15 dBm -39.21 dB -19.19 dB
-11.250MHz | -10.250MHz | 200,000 kHz | 6.52376 GHz -54.37 dBm | -39.44dB -10.54dB
10.250 MHz 11.250 MHz | 200.000 kHz 6.54624 GHz -55.07 dBm -40.13 dB -20.23 dB
11.250 MHz 20.500 MHz | 200.000 kHz 6.54639 GHz -54.97 dBm -40.03 dB -19.92 db
20.500 MHz 30,750 MHz | 200.000 kHz 6.56574 GHz -66.11 dém S51.18 dB -11.19dB
30.750 MHz 50,000 MHz | 200,000 kHz 6.58155 GHz -65.87 dém -50.93 dB -10.93 dB
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samran s, FCC RF Test Report

Report No. : FR250507G

11AX20MIMO_Ant3_6695

Count 100/100

Spectrum
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Ref Level 10.00 dBm

Offset 15.62 d8

Mode Sweep

@ 1Rm View
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CF 6.695 GHz

10001 pts

Span 100.0 MHz

Range Low |

Spectrum Emission Mask
Peak Power -13.06 dBm

Range Up

rRBW |

Standard: None

RBW 200.000 kHz

| Power Abs

Frequency | PowerRel |  ALimit

-50.000 MHz -30.750 MHz | 200.000 kHz 6.65869 GHz -65.65 dem -52.50 dB -12.50 dB
-30.750 MHz 20,500 MHz | 200.000 kHz 6.66436 GHz -66.32 dm -53.26 dB -13.38 dB |
-20.500 MHz 11,250 MHz | 200.000 kHz 6.68375 GHz -52.48 dBm -39.42 dB -19.42 dB
-11.250MHz | -10.250 MHz | 200.000 kHz | 6.68376 GHz -52.83dem | -39.78dB | -19.98.dB
10.250 MHz 11.250 MHz | 200.000 kHz 6.70625 GHz -53.02 dBm -39.97 dB -20.07 dB
11.250 MHz 20.500 MHz | 200.000 kHz 6.70626 GHz -52.53 dBm -39.47 dB -19.46 dB
20.500 MHz 30,750 MHz | 200.000 kHz 6.72546 GHz -65.86 dém -52.80 dB -13.15dB
30.750 MHz 50,000 MHz | 200,000 kHz 6.72616 GHz -65.78 dBm 52.72 dB -12.72 dB
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Ref Level 10.00 dBm

Offset 15.54 d8

Mode Sweep
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-80 dBm

CF 6.695 GHz

10001 pts

Span 100.0 MHz

Range Low |

Spectrum Emission Mask
Peak Power -14.86 dBm

Range Up

rRBW |

Standard: None

RBW 200.000 kHz

Frequency | Power Abs | PowerRel | Alimit |

-50.000 MHz -31.050 MHz 200,000 kHz 6.64944 GHz -66.14 dBm -51.27 dB -11.27 dB
-31.050 MHz -20.700 MHz | 200,000 kHz 6.66397 GHz -66.62 dBm 51.76 dB -11.78 dB
-20.700 MHz -11.350 MHz | 200,000 kHz 6.68358 GHz -52.75 dBm -37.88 dB -17.82dB
-11.350MHz | -10.350MHz | 200,000 kHz | 6.68365 GHz -53.00 dBm | -38.13dB  -18.23dB
10.350 MHz 11.350 MHz | 200.000 kHz 6.70635 GHz -53.13 d&m -38.26 dB -18.36 dB
11.350 MHz 20.700 MHz | 200.000 kHz 6.70638 GHz -52.82 dBm -37.95dB -17.93 dB
20.700 MHz 31,050 MHz | 200.000 kHz 6.72604 GHz -66.43 dém 51.57 dB -11.59 dB
31.050 MHz 50,000 MHz | 200,000 kHz 6.73686 GHz -65.96 dBm -51.09 dB -11.09 dB
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samran s, FCC RF Test Report Report No. : FR250507G

11AX20MIMO_Ant3_6855

Spectrum o
Ref Level 10.00 dBm  Offset 15.99 dB Mode Sweep
Count 100/100
[® 1Rm View
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CF 6.855 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -12.74 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -30.750 MHz 200,000 kHz 6.81469 GHz -65.25 dBm 52.51dB -1251dB
-30.750 MHz -20,500 MHz | 200,000 kHz 6.82425 GHz -65.59 dBm -52.84 dB -12.85dB |
-20,500 MHz -11.250 MHz | 200,000 kHz 6.84374 GHz -50.97 dBm -38.23 dB -18.22 dB
-11.250MHz | -10.250MHz | 200,000 kHz | 6.84375 GHz -51.37 dBm | -38.63dB | -18.73dB
10.250 MHz 11.250 MHz | 200.000 kHz 6.86625 GHz -51.22 dBm -38.48 dB -18.58 dB
11.250 MHz 20.500 MHz | 200.000 kHz 6.86634 GHz -51.10 d&m -38.36 dB -18.20 dB
20.500 MHz 30,750 MHz | 200.000 kHz 6.88567 GHz -65.30 dém -52.56 dB -12.65 dB
30.750 MHz 50,000 MHz | 200,000 kHz 6.80861 GHz -64.94 dgm -52.20 dB -12.20 dB
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Spectrum o
Ref Level 10.00 dBm Offset 16.01 dB Mode Sweep
Count 100/100
[® 1Rm View
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-70 dBm
-80 dBm
CF 6.855 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -14.41dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -30.750 MHz 200,000 kHz 6.82326 GHz -65.28 dBm -50.87 dB -10.87 dB
-30.750 MHz -20,500 MHz | 200,000 kHz 6.82427 GHz -65.48 dBm -51.07 dB -11.08 dB
-20,500 MHz -11.250 MHz | 200,000 kHz 6.84370 GHz -50.72 dBm -36.30 dB -16.27 dB
-11.250MHz | -10.250MHz | 200,000 kHz | 6.84375 GHz -51.37 dBm | -36.95dB  -17.05dB
10.250 MHz 11.250 MHz | 200.000 kHz 6.86625 GHz -51.62 dBm -37.21dB -17.31de
11.250 MHz 20.500 MHz | 200.000 kHz 6.86637 GHz -51.56 dam -37.15dB -17.05 dB
20.500 MHz 30,750 MHz | 200.000 kHz 6.88569 GHz -65.54 dém S51.13dB -11.21de
30.750 MHz 50,000 MHz | 200,000 kHz 6.80523 GHz -64.88 dBm -50.47 dB -10.47 dB
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samran s, FCC RF Test Report Report No. : FR250507G

11AX20MIMO_Ant3_6875

Spectrum o
Ref Level 10.00 dBm Offset 16.22 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PARS
0 dBf==28:
-10 dBém
-20 dBm j \‘
}
30 dBm — -
-40 dBm
-50 dBm \\
-60 dBm
I
-70 dBm
-80 dBm
CF 6.875 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -13.45 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -30.750 MHz 200,000 kHz 6.84313 GHz -64.87 dBm -51.42 dB -11.42 dB
-30.750 MHz -20,500 MHz | 200,000 kHz 6.84436 GHz -65.18 dBm 51.73dB -11.87 dB
-20,500 MHz -11.250 MHz | 200,000 kHz 6.86367 GHz -51.49 dBm -38.04 dB -17.97 dB
-11.250MHz | -10.250MHz | 200,000 kHz | 6.86376 GHz -51.81 dBm | -38.37dB | -18.47dB
10.250 MHz 11.250 MHz | 200.000 kHz 6.88624 GHz -51.71 dBm -38.27 dB -18.37 dB
11.250 MHz 20.500 MHz | 200.000 kHz 6.88628 GHz -51.19 d&m -37.75dB -17.73 dB
20.500 MHz 30,750 MHz | 200.000 kHz 6.90555 GHz -65.00 dém -51.55 dB -11.79 dB
30.750 MHz 50,000 MHz | 200,000 kHz 6.02258 GHz -64.49 dBm -51.05 dB -11.05 dB
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Spectrum o
Ref Level 10.00 dBm Offset 16.11 dB Mode Sweep
Count 100/100
[® 1Rm View
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-80 dBm
CF 6.875 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -15.50 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |
-50.000 MHz -31.050 MHz 200,000 kHz 6.84052 GHz -64.97 dBm -49.48 dB R
-31.050 MHz -20.700 MHz | 200,000 kHz 6.84405 GHz -65.49 dBm -49.99 dB .
-20.700 MHz -11.350 MHz | 200,000 kHz 6.85881 GHz -56.07 dBm -40.57 dB R
-11.350MHz | -10.350MHz | 200,000 kHz | 6.86365 GHz -52.50 dBm | -37.00dB | .
10.350 MHz 11.350 MHz | 200.000 kHz 6.88635 GHz -52.97 dBm -37.47 dB .
11.350 MHz 20.700 MHz | 200.000 kHz 6.88639 GHz -52.79 dBm -37.29dB .
20.700 MHz 31,050 MHz | 200.000 kHz 6.90594 GHz -65.25 dém -40.75 dB E
31.050 MHz 50,000 MHz | 200,000 kHz 6.92192 GHz -64.69 dBm -40.19 dB .
7
I ) [T

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2AMBHRY2268

Page Number : A207 of A324



samran s, FCC RF Test Report Report No. : FR250507G

11AX20MIMO_Ant3_6895

Spectrum o
Ref Level 10.00 dBm Offset 16.36 dB Mode Sweep
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[® 1Rm View
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CF 6.895 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -13.61 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -30.900 MHz 200,000 kHz 6.86024 GHz -64.73 dBm 51.12dB -11.12dB
-30,900 MHz 20,600 MHz | 200,000 kHz 6.86415 GHz -65.14 dBm -51.53 dB -11.58.dB |
-20.600 MHz -11.300 MHz | 200,000 kHz 6.88369 GHz -52.07 dBm -38.46 dB -18.45 dB
-11.300 MHz | -10.300 MHz | 200,000 kHz | 6.88370 GHz -52.22 dBm | -38.61dB  -18.71dB
10.300 MHz 11.300 MHz | 200.000 kHz 6.90628 GHz -52.68 dBm -39.07 dB -19.37 dB
11.300 MHz 20.600 MHz | 200.000 kHz 6.90637 GHz -52.20 dBm -38.59dB -18.54 dB
20.600 MHz 30,900 MHz | 200,000 kHz 6.92577 GHz -64.52 dém -50.91 dB -11.07 de
30.900 MHz 50,000 MHz | 200,000 kHz 6.93135 GHz -64.07 dém -50.46 dB -10.46 dB
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Spectrum o
Ref Level 10.00 dBm Offset 16.25 dB Mode Sweep
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CF 6.895 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -15.44 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -30.450 MHz 200,000 kHz 6.85389 GHz -64.95 dBm -49.51 dB -9.51dB
-30.450 MHz -20.300 MHz | 200,000 kHz 6.86461 GHz -65.24 dBm -49.80 dB -9.87 dB
-20,300 MHz -11.150 MHz | 200,000 kHz 6.88384 GHz -51.73 dBm -36.29 dB -16.29 dB
-11.150MHz | -10.150MHz | 200,000 kHz | 6.88386 GHz -52.27 dBm | -36.83dB -16.93dB
10.150 MHz 11.150 MHz | 200.000 kHz 6.90615 GHz -52.15 dBm -36.71dB -16.81 dB
11.150 MHz 20,300 MHz | 200.000 kHz 6.90627 GHz -52.14 dBm -16.60 dB
20.300 MHz 30,450 MHz | 200,000 kHz 6.92544 GHz -65.00 dém -0.56 dB
30.450 MHz 50,000 MHz | 200,000 kHz 6.94186 GHz -64.28 dém -8.84 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FR250507G

11AX20MIMO_Ant3_6995
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Ref Level 10.00 dBm Offset 16.13 dB Mode Sweep
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CF 6.995 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -13.64 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -30,600 MHz 200,000 kHz 6.96087 GHz -63.97 dBm -50.32 dB -10.32 dB
-30,600 MHz -20.400 MHz | 200,000 kHz 6.96444 GHz -64.51 dBm -50.86 dB -10.90 dB
-20.400 MHz -11.200 MHz | 200,000 kHz 6.97687 GHz -55.43 dBm -41.78 dB -15.75 dB
-11.200 MHz | -10.200 MHz | 200,000 kHz | 6.98381 GHz -49.53 dBm | -35.80dB  -15.99dB
10.200 MHz 11.200 MHz | 200.000 kHz 7.00619 GHz -50.22 dBm -36.58 dB -16.68 dB
11.200 MHz 20,400 MHz | 200.000 kHz 7.00624 GHz -50.56 dBm -36.92 dB -16.88 dB
20.400 MHz 30,600 MHz | 200.000 kHz 7.02550 GHz -66.64 dBm -52.00 dB -13.12 dB
30.600 MHz 50,000 MHz | 200,000 kHz 7.02961 GHz -65.98 dBm -52.33 dB -12.33 dB
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CF 6.995 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -15.28 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -30.450 MHz 200,000 kHz 6.95808 GHz -64.13 dBm -48.85 dB -8.85CB
-30.450 MHz -20.300 MHz | 200,000 kHz 6.96459 GHz -64.70 dBm -49.42 dB -9.46 dB
-20,300 MHz -11.150 MHz | 200,000 kHz 6.98377 GHz -50.63 dBm -35.35 dB -15.28dB |
-11.150MHz | -10.150MHz | 200,000 kHz | 6.98386 GHz -51.05 dBm | -35.77dB -1587dB
10.150 MHz 11.150 MHz | 200.000 kHz 7.0061S GHz -51.85 dBm -36.56 dB -16.66 dB
11.150 MHz 20,300 MHz | 200.000 kHz 7.00615 GHz -51.04 dBm -35.76 dB -15.75 dB
20.300 MHz 30,450 MHz | 200,000 kHz 7.02541 GHz -66.71 dém 51.43 dB -11.48 de
30.450 MHz 50,000 MHz | 200,000 kHz 7.03782 GHz -66.02 dBm -50.74 dB -10.74 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FR250507G

11AX20MIMO_Ant3_7095

Spectrum o
Ref Level 10.00 dBm Offset 16.332 dB Mode Sweep
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[® 1Rm View
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CF 7.095 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -14.33 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -31.200 MHz 200,000 kHz 7.04671 GHz -65.82 dBm -51.49 dB -11.49 dB
-31.200 MHz -20,800 MHz | 200,000 kHz 7.06393 GHz -66.38 dBm -52.05 dB -12.19dB
-20,800 MHz -11.400 MHz |~ 200,000 kHz 7.07904 GHz -54.77 dBm -40.44 dB -16.56 dB |
-11.400MHz | -10.400 MHz | 200,000 kHz | 7.08361 GHz -52.06 dBm | -37.73dB | -17.83dB
10.400 MHz 11.400 MHz | 200.000 kHz 7.10640 GHz -51.64 dBm -37.30 dB -17.40 dB
11.400 MHz 20.800 MHz | 200.000 kHz 7.10649 GHz -51.35 d&m -37.01dB -16.93 dB
20.800 MHz 31,200 MHz | 200,000 kHz 7.12610 GHz -67.33 dém -52.99 dB -13.12 dB
31.200 MHz 50,000 MHz | 200,000 kHz 7.12715 GHz -66.80 dBm -52.47 dB -12.47 dB
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Spectrum o
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CF 7.095 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -14.87 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -30,600 MHz 200,000 kHz 7.05776 GHz -65.83 dBm -50.96 dB -10.96 dB
-30,600 MHz -20.400 MHz | 200,000 kHz 7.06460 GHz -66.32 dBm -51.45 dB -11.68.dB |
-20.400 MHz -11.200 MHz | 200,000 kHz 7.08380 GHz -53.41 dBm -38.54 dB -18.53 dB
-11.200 MHz | -10.200 MHz | 200,000 kHz | 7.08382 GHz -53.63 dBm | -38.76dB  -10.06 dB
10.200 MHz 11.200 MHz | 200.000 kHz 7.10619 GHz -53.53 dBm -38.66 dB -18.76 dB
11.200 MHz 20,400 MHz | 200.000 kHz 7.10621 GHz -53.28 dBm -38.51dB -18.50 dB
20.400 MHz 30,600 MHz | 200.000 kHz 7.12554 GHz -67.20 dém -52.33 dB -12.30 dB
30.600 MHz 50,000 MHz | 200,000 kHz 7.12833 GHz -66.94 dBm -52.07 dB -12.07 dB
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samran s, FCC RF Test Report Report No. : FR250507G

11AX40MIMO_Ant3_5965

Spectrum o
Ref Level 10.00 dBm Offset 15.07 dB Mode Sweep
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[® 1Rm View
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CF 5.965 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -10.30 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-100.000 MHz -60.000 MHz 500,000 kHz 5.88445 GHz -63.15 dBm -52.85 dB -12.85dB |
-60.000 MHz -40,000 MHz 500,000 kHz 5.90513 GHz -63.52 dBm -53.22dB -13.30dB |
-40,000 MHz -21.000 MHz | 500,000 kHz 5.94397 GHz -50.44 dBm -40.14 dB -20.12 dB |
-21.000 MHz | -20.000 MHz | 500.000 kHz | 5.94401 GHz -50.23 dBm | -39.93dB | -20.14dB
20.000 MHz 21,000 MHz | 500.000 kHz 5.98599 GHz -50.98 dBm -40.68 dB -20.88 dB
21.000 MHz 40,000 MHz | 500.000 kHz 5.98601 GHz -50.76 dBm -40.46 dB -20.46 dB
40.000 MHz 60,000 MHz | 500.000 kHz 6.02495 GHz -63.49 dém -53.19.dB -13.22 dB
60.000 MHz 100,000 MHz = 500.000 kHz 6.03420 GHz -63.02 dBm 52.72 dB -12.72 dB
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Ref Level 10.00 dBm  Offset 15.25 dB Mode Sweep
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CF 5.965 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -9.23 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-100.000 MHz -60.000 MHz 500,000 kHz 5.90499 GHz -62.93 dBm -53.60 dB -13.69 dB
-60.000 MHz -40,000 MHz 500,000 kHz 5.90507 GHz -63.09 dBm -53.86 dB -13.90 dB
-40,000 MHz -21.000 MHz | 500,000 kHz 5.94395 GHz -48.44 dBm -39.21 dB -19.19 dB
-21.000 MHz | -20.000 MHz | 500.000 kHz | 5.94401 GHz -48.22dBm | -38.99dB | -19.19dB
20.000 MHz 21,000 MHz | 500.000 kHz 5.98599 GHz -48.95 dBm -39.72 dB -19.92 db
21.000 MHz 40,000 MHz | 500.000 kHz 5.98603 GHz -48.79 dBm -39.56 dB -19.55 dB
40.000 MHz 60,000 MHz | 500.000 kHz 6.02493 GHz -62.98 dém 53.75 dB -13.79 dB
60.000 MHz 100,000 MHz = 500.000 kHz 6.03777 GHz -62.73 dém -52.50 dB -13.50 dB
7
I ) [T
Date 16:34:05
Sporton International Inc. (Kunshan) Page Number 1 A211 of A324

TEL : +86-512-57900158
FCC ID: 2AMBHRY 2268



SPORTON LAB.

FCC RF Test Report

Report No. : FR250507G

11AX40MIMO_Ant3_6165

Spectrum
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Ref Level 10.00 dBm
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@ 1Rm View
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10001 pts

Span 200.0 MHz

Spectrum Emission Mask

Standard: None

Peak Power -11.97 dBm

RBW 500.000 kHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |

-100.000 MHz 60,300 MHz | 500.000 kHz 6.06699 GHz -62.72 dém -50.75 dB -10.75 dB
-60.300 MHz -40.200 MHz | 500.000 kHz 6.10473 GHz -63.09 dém 51.12 dB -11.14 dB
40,200 MHz 21,100 MHz | 500.000 kHz 6.14383 GHz -51.85 dBm -39.87 dB -19.84 dB
21.100MHz | -20.100 MHz | 500.000 kHz | 6.14391 GHz -51.59dem | -39.61dB | -19.891dB
20.100 MHz 21,100 MHz | 500.000 kHz 6.18609 GHz -51.92 dBm -39.95 dB -20.15 dB
21.100 MHz 40.200 MHz | 500.000 kHz 6.18611 GHz -52.00 dBm -40.02 dB -20.02 dB
40.200 MHz 60,300 MHz | 500,000 kHz 6.22529 GHz -62.71 dém 50.73 dB -10.74 dB
60,300 MHz 100,000 MHz = 500.000 kHz 6.23603 GHz -52.34 dBm -50.37 dB -10.37 dB
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Offset
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@ 1Rm View

Limit ¢heck
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CF 6.165 GHz

10001 pts

Span 200.0 MHz

Spectrum Emission Mask

Standard: None

Peak Power -9.28 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-100.000 MHz -60.000 MHz | 500.000 kHz 6.10487 GHz -62.33 dém -53.05 dB -13.05 dB
-60.000 MHz -40.000 MHz | 500.000 kHz 6.10501 GHz -62.70 dem 53.42 dB -13.42 dB
-40.000 MHz -21.000 MHz | 500.000 kHz 6.14399 GHz -48.49 dBm -39.21dB -19.21 dB
-21.000MHz | -20.000 MHz = 500.000 kHz | 6.14401 GHz -48.54dBm | -39.26dB -19.46 dB
20.000 MHz 21,000 MHz | 500.000 kHz 6.18599 GHz -49.00 dBm -39.72 dB -19.92 db
21.000 MHz 40,000 MHz | 500.000 kHz 6.18601 GHz -48.95 dBm -39.67 dB -19.67 dB
40.000 MHz 60,000 MHz | 500.000 kHz 6.22493 GHz -62.26 dém -52.98 dB -13.02 dB
60.000 MHz 100,000 MHz = 500.000 kHz 6.23257 GHz -62.03 dém -52.75 dB -12.75 dB
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11AX40MIMO_Ant3_6405

Spectrum o
Ref Level 10.00 dBm Offset 15.68 dB Mode Sweep
Count 100/100
[® 1Rm View
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Spectrum Emission Mask Standard: None
Peak Power -10.61 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-100.000 MHz -60.300 MHz 500,000 kHz 6.34297 GHz -61.94 dBm -51.33dB -11.33dB
-60.300 MHz -40.200 MHz 500,000 kHz 6.34513 GHz -62.10 dBm -51.48 dB -11.74 dB
40,200 MHz -21.100 MHz | 500,000 kHz 6.37189 GHz -54.65 dBm -44.04 dB -19.01 dB
-21.100 MHz | -20.100 MHz = 500,000 kHz | 6.38391 GHz -50.03 dam | -39.42dB -10.62dB
20.100 MHz 21,100 MHz | 500.000 kHz 6.42609 GHz -50.36 dBm -39.75 dB -19.95 dB
21.100 MHz 40.200 MHz | 500.000 kHz 6.42619 GHz -50.32 dBm -39.71dB -190.67 dB
40.200 MHz 60,300 MHz | 500,000 kHz 6.46513 GHz -62.02 dém 51.41 dB -11.51dB
60,300 MHz 100,000 MHz = 500.000 kHz 6.46733 GHz -61.70 dém -51.09 dB -11.09 dB
7

11AX40MIMO_Ant4_6405

Spectrum o
Ref Level 10.00 dBm Offset 15.71 dB Mode Sweep
Count 100/100
[® 1Rm View
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CF 6.405 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -9.83 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-100.000 MHz -60.000 MHz 500,000 kHz 6.34089 GHz -61.84 dBm -52.02 dB -12.02 dB
-60.000 MHz -40,000 MHz 500,000 kHz 6.34503 GHz -62.21 dBm -52.39 dB -12.41dB
-40,000 MHz -21.000 MHz | 500,000 kHz 6.38397 GHz -50.08 dBm -40.25 dB -20.24dB |
-21.000 MHz | -20.000 MHz | 500.000 kHz | 6.38401 GHz -49.91 dBm | -40.09dB  -20.29dB
20.000 MHz 21,000 MHz | 500.000 kHz 6.42599 GHz -50.46 dBm -40.63 dB -20.83 dB
21.000 MHz 40,000 MHz | 500.000 kHz 6.42601 GHz -50.48 dBm -40.65 dB -20.64 dB
40.000 MHz 60,000 MHz | 500.000 kHz 6.46487 GHz -62.14 dgm 52.31 dB -12.30 dB
60.000 MHz 100,000 MHz = 500.000 kHz 6.40027 GHz -61.76 dém -51.93 dB -11.93 dB
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Report No. : FR250507G

11AX40MIMO_Ant3_6445

Spectrum
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Ref Level 10.00 dBm
Count 100/100

Offset 15.87 d8

Mode Sweep
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CF 6.445 GHz
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Span 200.0 MHz

Spectrum Emission Mask
Peak Power -10.13 dBm

Standard: None

Range Low |

Range Up |

RBW 500.000 kHz

RBW | Frequency |

Power Abs | PowerRel |  ALimit |
-100.000 MHz 60,600 MHz | 500.000 kHz 6.38411 GHz -61.69 dém 5157 dB 1157 dB
60,600 MHz 40,400 MHz | 500.000 kHz 6.38453 GHz -61.94 dém -51.82 dB -11.99 dB

40,400 MHz 21,200 MHz | 500.000 kHz 6£.41119 GHz -55.65 dBm -45.53 dB 2027 dB |
21.200MHz | -20.200 MHz | 500.000 kHz | 6.42381 GHz -S0.64d8m | -40.52 dB -20.72 dB
20.200 MHz 21.200 MHz | 500.000 kHz 6.46619 GHz -50.98 dBm -40.86 dB -21.06 dB
21.200 MHz 40,400 MHz | 500.000 kHz 6.46621 GHz -50.93 dBm -40.81 dB -20.80 dB
40,400 MHz 60,600 MHz | 500.000 kHz 6.50555 GHz -61.72 dém 51.59 dB -11.62 db
60.600 MHz 100,000 MHz = 500.000 kHz 6.51361 GHz -61.44 dBm -51.31 dB -11.31 dB
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Ref Level 10.00 dBm
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Mode Sweep
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-80 dBm

CF 6.445 GHz

10001 pts Span 200.0 MHz

Spectrum Emission Mask

Peak Power -9.72 dBm

Standard: None
RBW 500.000 kHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-100.000 MHz 60,600 MHz | 500.000 kHz 6.38213 GHz -61.37 dém -51.66 dB 1166 dB
60,600 MHz 40,400 MHz | 500.000 kHz 6.38449 GHz -61.66 dem -51.94 dB -11.99 dB
40,400 MHz 21,200 MHz | 500.000 kHz 6.42379 GHz -50.26 dBm -40.55 dB S4dB |

21.200MHz | -20.200 MHz | 500.000 kHz | 6.42381 GHz -50.36 d8m | -40.65dB | .
20.200 MHz 21.200 MHz | 500.000 kHz 6.46619 GHz -50.69 dBm -40.97 dB .
21.200 MHz 40,400 MHz | 500.000 kHz 6.46623 GHz -50.78 dBm -41.06 dB [
40,400 MHz 60,600 MHz | 500.000 kHz 6.50557 GHz -61.79 dém -52.07 dB |
60.600 MHz 100,000 MHz = 500.000 kHz 6.50771 GHz -61.44 dBm 51.72 dB :
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11AX40MIMO_Ant3_6485

Spectrum
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CF 6.485 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -10.28 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-100.000 MHz -60.300 MHz 500,000 kHz 6.42229 GHz -61.42 dBm 51.14dB -11.14 dB
-60.300 MHz -40.200 MHz 500,000 kHz 6.42491 GHz -61.72 dBm -51.44 dB -11.56 dB |
40,200 MHz -21.100 MHz | 500,000 kHz 6.46387 GHz -51.16 dBm -40.88 dB -20.87 dB |
-21.100 MHz | -20.100 MHz = 500,000 kHz | 6.46391 GHz -51.12 dBm | -40.84dB  -21.04dB
20.100 MHz 21,100 MHz | 500.000 kHz 6.50609 GHz -50.75 dBm -40.46 dB -20.66 dB
21.100 MHz 40.200 MHz | 500.000 kHz 6.50611 GHz -50.95 dBm -40.66 dB -20.66 dB
40.200 MHz 60,300 MHz | 500,000 kHz 6.54509 GHz -61.79 dém 51.51 dB -11.63 dB
60,300 MHz 100,000 MHz = 500.000 kHz 6.54757 GHz -61.65 dém -51.37 dB -11.37 dB
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Ref Level 10.00 dBm Offset 15.62 dB Mode Sweep
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[® 1Rm View
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CF 6.485 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -10.72 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-100.000 MHz -60.000 MHz 500,000 kHz 6.40477 GHz -61.64 dBm -50.92 dB -10.92 dB
-60.000 MHz -40,000 MHz 500,000 kHz 6.42511 GHz -61.84 dBm 51.12dB -11.18 dB
-40,000 MHz -21.000 MHz | 500,000 kHz 6.46397 GHz -50.31 dBm -39.50 dB -19.57 dB
-21.000 MHz | -20.000 MHz | 500.000 kHz | 6.46401 GHz -50.38 dBm | -39.66dB  -10.86 dB
20.000 MHz 21,000 MHz | 500.000 kHz 6.50599 GHz -50.73 dBm -40.01 dB -20.21 dB
21.000 MHz 40,000 MHz | 500.000 kHz 6.50609 GHz -50.67 dBm -39.95 dB -19.91 dB
40.000 MHz 60,000 MHz | 500.000 kHz 6.54499 GHz -62.29 dém 51.57 dB -11.57 db
60.000 MHz 100,000 MHz = 500.000 kHz 6.55163 GHz -61.87 dém -51.15 dB -11.15 dB
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Spectrum o
Ref Level 10.00 dBm  Offset 15.90 dB Mode Sweep
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CF 6.525 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -10.14 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-100.000 MHz -60.300 MHz 500,000 kHz 6.43715 GHz -61.35 dBm -51.20dB -11.20dB
-60.300 MHz -40.200 MHz 500,000 kHz 6.46499 GHz -61.74 dBm -51.50 di -11.77 dB
40,200 MHz -21.100 MHz | 500,000 kHz 6.50389 GHz -50.33 dBm -40.19 dB -20.18dB |
-21.100 MHz | -20.100 MHz = 500,000 kHz | 6.50391 GHz -50.41 dBm | -4026dB  -20.46 dB
20.100 MHz 21,100 MHz | 500.000 kHz 6.54609 GHz -50.66 dBm -40.52 dB -20.72 dB
21.100 MHz 40.200 MHz | 500.000 kHz 6.54611 GHz -50.61 dBm -40.46 dB -20.46 dB
40.200 MHz 60,300 MHz | 500,000 kHz 6.58525 GHz -62.18 dém -52.03 dB -12.06 dB
60,300 MHz 100,000 MHz = 500.000 kHz 6.60241 GHz -61.78 dém 51.63 dB -11.63 dB
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CF 6.525 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -11.76 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-100.000 MHz -60.000 MHz 500,000 kHz 6.46357 GHz -61.58 dBm -49.82 dB -9.82 dB
-60.000 MHz -40,000 MHz 500,000 kHz 6.46513 GHz -61.73 dBm -49.97 dB -10.05 dB
-40,000 MHz -21.000 MHz | 500,000 kHz 6.48553 GHz -58.44 dBm -46.60 dB -18.91 dB
-21.000 MHz | -20.000 MHz | 500.000 kHz | 6.50401 GHz -50.79 dBm | -39.03dB  -19.23dB
20.000 MHz 21,000 MHz | 500.000 kHz 6.54599 GHz -51.37 dBm -39.61dB -19.81 dB
21.000 MHz 40,000 MHz | 500.000 kHz 6.54605 GHz -51.56 d&m -39.80 dB -19.78 dB
40.000 MHz 60,000 MHz | 500.000 kHz 6.58499 GHz -62.26 dém -50.50 dB -10.51 dB
60.000 MHz 100,000 MHz = 500.000 kHz 6.50559 GHz -61.91 dBm -50.15 dB -10.16 dB
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11AX40MIMO_Ant3_6565

Spectrum
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Span 200.0 MHz

Spectrum Emission Mask
Peak Power -9.96 dBm

Standard: None
RBW 500.000 kHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-100.000 MHz 60,000 MHz | 500.000 kHz 6.49457 GHz -61.46 dém 51.50 dB -1150dB
60,000 MHz -40,000 MHz | 500.000 kHz 6.50505 GHz -61.80 dem -51.84 dB -11.87 dB
40,000 MHz 21,000 MHz | 500.000 kHz 6.54397 GHz -49.83 dBm -39.87 dB -19.86 dB |
21.000MHz | -20.000 MHz | 500.000 kHz | 6.54401 GHz -40.89 d8m | -39.94dB | -20.14 dB
20.000 MHz 21,000 MHz | 500.000 kHz 6.58599 GHz -49.92 dBm -39.96 dB -20.16 dB
21.000 MHz 40,000 MHz | 500.000 kHz 6.58601 GHz -49.59 dBm -39.63dB -19.63 dB
40.000 MHz 60,000 MHz | 500.000 kHz 6.62493 GHz -62.00 dém -52.04 dB -12.08 db
60.000 MHz 100,000 MHz = 500.000 kHz 6.62555 GHz -61.71 dgm -51.75 dB -11.75 dB
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Spectrum Emission Mask Standard: None
Peak Power -11.45dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-100.000 MHz -60.600 MHz 500,000 kHz 6.49515 GHz -61.61 dBm -50.15 dB -10.15 dB
-60.600 MHz -40.400 MHz 500,000 kHz 6.50445 GHz -61.86 dBm -50.41 dB -10.44 dB
40,400 MHz -21.200 MHz | 500,000 kHz 6.52607 GHz -57.23 dBm -45.78 dB -18.39 dB
-21.200 MHz |~ -20.200 MHz | 500,000 kHz | 6.54381 GHz -50.94 dBm | -39.48dB  -10.68dB
20.200 MHz 21.200 MHz | 500.000 kHz 6.58619 GHz -51.08 dam -39.63dB -19.83 dB
21.200 MHz 40,400 MHz | 500.000 kHz 6.58625 GHz -50.63 dBm -39.18 dB -19.16 dB
40,400 MHz 60,600 MHz | 500.000 kHz 6.62557 GHz -62.28 dém -50.82 dB -10.84 dB
60.600 MHz 100,000 MHz = 500.000 kHz 6.64727 GHz -61.92 dBm -50.47 dB -10.47 dB
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Report No. : FR250507G

11AX40MIMO_Ant3_6685
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10001 pts

Span 200.0 MHz

Spectrum Emission Mask
Peak Power -10.97 dBm
Rangelow | RangeUp |

Standard: None

RBW 500.000 kHz

RBW Frequency | Power Abs | PowerRel | Alimit |
-100.000 MHz -60.300 MHz 500,000 kHz 6.60239 GHz -61.75 dBm -50.78 dB -10.78 dB
-60.300 MHz -40.200 MHz 500,000 kHz 6.62483 GHz -62.02 dBm -51.05 dB -11.12dB
40,200 MHz -21.100 MHz | 500,000 kHz 6.66383 GHz -50.71 dBm -39.74 dB -19.71 dB
-21.100 MHz | -20.100 MHz = 500,000 kHz | 6.66391 GHz -51.01 dBm | -40.04dB  -20.24 dB
20.100 MHz 21,100 MHz | 500.000 kHz 6.70609 GHz -51.12 dBm -40.15 dB -20.35 dB
21.100 MHz 40.200 MHz | 500.000 kHz 6.70617 GHz -51.31 dBm -40.34 dB -20.31 dB
40.200 MHz 60,300 MHz | 500,000 kHz 6.74503 GHz -62.01 dém -51.04 dB -11.20 dB
60,300 MHz 100,000 MHz = 500.000 kHz 6.76711 GHz -61.62 dBm -50.65 dB -10.65 dB
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Spectrum Emission Mask Standard: None
Peak Power -13.25dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |
-100.000 MHz -60.300 MHz 500,000 kHz 6.58599 GHz -61.99 dBm -48.74 dB .
-60.300 MHz -40.200 MHz 500,000 kHz 6.62475 GHz -62.51 dBm -49.26 dB k
40,200 MHz -21.100 MHz | 500,000 kHz 6.64787 GHz -56.30 dBm -43.05 dB .
-21.100 MHz | -20.100 MHz = 500,000 kHz | 6.66391 GHz -50.96 dBm | -37.71dB | :
20.100 MHz 21,100 MHz | 500.000 kHz 6.70609 GHz -51.09 d&m -37.84dB [
21.100 MHz 40.200 MHz | 500.000 kHz 6.72471 GHz -58.73 dBm -45.48 dB [
40.200 MHz 60,300 MHz | 500,000 kHz 6.74529 GHz -62.22 dém -48.97 dB E
60,300 MHz 100,000 MHz = 500.000 kHz 6.77507 GHz -62.07 dém -48.82 dB E
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11AX40MIMO_Ant3_6845
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CF 6.845 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -10.28 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-100.000 MHz -60.600 MHz 500,000 kHz 6.78367 GHz -61.57 dBm -51.20 dB -11.29dB
-60.600 MHz -40.400 MHz 500,000 kHz 6.78443 GHz -61.75 dBm -51.48 dB -11.49 dB
40,400 MHz -21.200 MHz | 500,000 kHz 6.81441 GHz -50.43 dBm -40.15 dB -16.24 dB
-21.200 MHz |~ -20.200 MHz | 500,000 kHz | 6.82381 GHz -47.96 dBm | -37.68dB  -17.88dB
20.200 MHz 21.200 MHz | 500.000 kHz 6.86619 GHz -48.67 dBm -38.39dB -18.59 dB
21.200 MHz 40,400 MHz | 500.000 kHz 6.86623 GHz -48.61 dBm -38.33dB -18.31 dB
40,400 MHz 60,600 MHz | 500.000 kHz 6.90551 GHz -61.45 dém 51.17 dB -11.23 dB
60.600 MHz 100,000 MHz = 500.000 kHz 6.02980 GHz -61.04 dém -50.76 dB -10.76 dB
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Spectrum Emission Mask Standard: None
Peak Power -11.54 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-100.000 MHz -60.300 MHz 500,000 kHz 6.77959 GHz -61.42 dBm -49.88 dB 988 dB
-60.300 MHz -40.200 MHz 500,000 kHz 6.78491 GHz -61.76 dBm -50.21 dB -10.34 dB
40,200 MHz -21.100 MHz | 500,000 kHz 6.81001 GHz -51.42 dBm -39.87 dB -14.06 dB
-21.100 MHz | -20.100 MHz = 500,000 kHz | 6.82391 GHz -47.31 dBm | -35.77dB -1597dB
20.100 MHz 21,100 MHz | 500.000 kHz 6.86609 GHz -48.25 dBm -36.71dB -16.91 dB
21.100 MHz 40.200 MHz | 500.000 kHz 6.86611 GHz -48.15 dam -36.61dB -16.61 dB
40.200 MHz 60,300 MHz | 500,000 kHz 6.90529 GHz -61.35 dém -40.80 dB -9.81de
60,300 MHz 100,000 MHz = 500.000 kHz 6.93635 GHz -60.82 dBm -40.27 dB -0.27 dB
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SPORTON LAB.

FCC RF Test Repo

rt

Report No. : FR250507G

11AX40MIMO_Ant3_6885

JL

Spectrum o
Ref Level 10.00 dBm Offset 16.22 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PARS
0 dBf==28:
-10 dBém
-20 dBm f T
-30 dBm
L T
-40 dBm
50 dBr Eat __/_.,} —
60 4Bm S
-70 dBm
-80 dBm
CF 6.885 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -9.68 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW Frequency | PowerAbs | PowerRel | ALimit |
-100.000 MHz -61.200 MHz 500,000 kHz 6.80605 GHz -61.25 dBm -51.57 dB -11.57 dB
-61.200 MHz -40,800 MHz 500,000 kHz 6.82381 GHz -61.63 dBm -51.95 dB -11.96 dB
-40,800 MHz -21.400 MHz | 500,000 kHz 6.86359 GHz -51.25 dBm -41.57 dB -21.57 dB
-21.400 MHz | -20.400 MHz = 500,000 kHz | 6.86361 GHz -51.45 dBm | -41.78dB  -21.98dB
20.400 MHz 21,400 MHz | 500.000 kHz 6.90639 GHz -51.10 d&m -41.42 dB -21.62 dB
21.400 MHz 40.800 MHz | 500.000 kHz 6.90641 GHz -50.91 dBm -41.24 dB -21.23 dB
40.800 MHz 61,200 MHz | 500,000 kHz 6.94619 GHz -61.14 dém 51.46 dB -11.46 dB
61.200 MHz 100,000 MHz = 500.000 kHz 6.96047 GHz -60.62 dBm -50.94 dB -10.94 dB
7
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11AX40MIMO_Ant4_6885

Spectrum o
Ref Level 10.00 dBm Offset 16.11 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PARS
0 dBf==28:
-10 dBém
-20 dBm
-30 dBm —1 t—
40 dBm S e
-50 dBm \_
60 dBm et
-70 dBm
-80 dBm
CF 6.885 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -12.60 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-100.000 MHz -60.300 MHz 500,000 kHz 6.81533 GHz -61.65 dBm -49.04 dB -9.04 dB
-60.300 MHz -40.200 MHz 500,000 kHz 6.82471 GHz -62.03 dBm -49.43 dB -9.43 dB
40,200 MHz -21.100 MHz | 500,000 kHz 6.86385 GHz -52.02 dBm -39.41 dB -19.39 dB
-21.100 MHz | -20.100 MHz = 500,000 kHz | 6.86391 GHz -52.06 dBm | -39.45dB -10.65dB
20.100 MHz 21,100 MHz | 500.000 kHz 6.90609 GHz -52.12 dBm -39.51dB -19.71 dB
21.100 MHz 40.200 MHz | 500.000 kHz 6.90613 GHz -52.18 d&m E -19.56 dB
40.200 MHz 60,300 MHz | 500,000 kHz 6.94520 GHz -61.50 dém -8.90 db
60,300 MHz 100,000 MHz = 500.000 kHz 6.08280 GHz -60.97 dém -8.36 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FR250507G

11AX40MIMO_Ant3_6925

Spectrum

=

Ref Level 10.00 dBm
Count 100/100

Offset 16.40 d8 Mode Sweep

@ 1Rm View

Limit ¢heck
0 dBf==28:

-10 dBm

-20 dBm

—

-30 dBm

-40 dBm

=50-dbm

S50

-70 dBm

-80 dBm

CF 6.925 GHz

10001 pts Span 200.0 MHz

Spectrum Emission M

Peak Power -10.11dBm

ask Standard: None
RBW 500.000 kHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-100.000 MHz 60,300 MHz | 500.000 kHz 6.84471 GHz -60.62 dém -50.50 dB 1050 dB
-60.300 MHz -40.200 MHz | 500.000 kHz 6.86493 GHz -60.89 dem -50.78 dB -10.92 dB
40,200 MHz 21,100 MHz | 500.000 kHz 6.90387 GHz -50.17 dBm -40.06 dB -20.04 dB |
21.100MHz | -20.100 MHz | 500.000 kHz | 6.90391 GHz -50.16 d8m | -40.05dB | -20.25 dB
20.100 MHz 21,100 MHz | 500.000 kHz 6.94609 GHz -49.99 dBm -39.87 dB -20.07 dB
21.100 MHz 40.200 MHz | 500.000 kHz 6.94615 GHz -49.84 dBm -39.73dB -19.71 dB
40.200 MHz 60,300 MHz | 500,000 kHz 6.98525 GHz -60.41 dém -50.30 dB -10.33 dB
60,300 MHz 100,000 MHz = 500.000 kHz 7.01081 GHz -62.15 dém -52.03 dB -12.03 dB
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11AX40MIMO_Ant4_6925

Spectrum

=

Ref Level 10.00 dBm
Count 100/100

Offset 16.20 d& Mode Sweep

@ 1Rm View

Limit ¢heck
0 dBf==28:

-10 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm

A0 dRm

-70 dBm

-80 dBm

CF 6.925 GHz

10001 pts Span 200.0 MHz

Spectrum Emission Mask
Peak Power -12.47 dBm

Standard: None
RBW 500.000 kHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-100.000 MHz 60,000 MHz | 500.000 kHz 6.85487 GHz -61.06 dém -48.50 dB -8.50 dB
60,000 MHz -40,000 MHz | 500.000 kHz 6.86525 GHz -61.40 dem -48.93 dB -9.08 dB
40,000 MHz 21,000 MHz | 500.000 kHz 6.90399 GHz -51.92 dBm -39.45 dBb -19.45 dB
21.000MHz | -20.000 MHz | 500.000 kHz | 6.90401 GHz -51.95dem | -39.48dB | -19.68 dB
20.000 MHz 21,000 MHz | 500.000 kHz 6.94599 GHz -52.18 dBm -39.71dB -19.91 dB
21.000 MHz 40,000 MHz | 500.000 kHz 6.94601 GHz -51.90 dBm -39.43dB -19.42 dB
40.000 MHz 60,000 MHz | 500.000 kHz 6.98493 GHz -60.77 dém -48.30 dB -8.34 db
60.000 MHz 100,000 MHz = 500.000 kHz 7.00885 GHz -62.72 dgm -50.25 dB -10.25 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FR250507G

11AX40MIMO_Ant3_6965

Spectrum

=

Ref Level 10.00 dBm
Count 100/100

Offset

16.07 dB Mode Sweep

@ 1Rm View

Limit ¢heck

0 defh=

-10 dBm

-20 dBm

-30 dBm

-40 dBm

=SB

=504

-70 dBm

-80 dBm

CF 6.965 GHz

10001 pts Span 200.0 MHz

Spectrum Emission Mask

Peak Power -9.53 dBm

Standard: None
RBW 500.000 kHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |

-100.000 MHz 59,700 MHz | 500.000 kHz 6.80149 GHz -60.71 dém 5110 dB -11.19 dB
-59.700 MHz 39,800 MHz | 500.000 kHz 6.90533 GHz -61.16 dem -51.63 dB 1165 dB |
-39.800 MHz 20,900 MHz | 500.000 kHz 6.94409 GHz -48.29 dBm -38.77 dB -18.76 dB
20,900 MHz | -19.900 MHz | 500.000 kHz | 6.94411 GHz -48.62d8m | -39.10dB | -10.30 dB
19.900 MHz 20.900 MHz | 500.000 kHz 6.98589 GHz -48.28 dBm -38.75dB -18.95 dB
20.900 MHz 39.800 MHz | 500.000 kHz 6.98593 GHz -49.31 dBm -39.78 dB -19.77 dB
39.800 MHz $9.700 MHz | 500,000 kHz 7.02457 GHz -62.73 dém -53.20 dB -13.28 dB
59.700 MHz 100,000 MHz = 500.000 kHz 7.05463 GHz -62.35 dém -52.82 dB -12.82 dB
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11AX40MIMO_Ant4_6965

Spectrum o
Ref Level 10.00 dBm Offset 16.14 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit heck PARS
0 dBf==28:
-10 dBém
-20 dBm
-30 dBm — =
40 dB
" / \
-50 dBm ___J \
60 4
-70 dBm
-80 dBm
CF 6.965 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -12.05dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-100.000 MHz -60.300 MHz 500,000 kHz 6.88727 GHz -60.92 dBm -48.88 dB -8.88 dB
-60.300 MHz -40.200 MHz 500,000 kHz 6.90477 GHz -61.22 dBm -49.17 dB -9.21dB
40,200 MHz -21.100 MHz | 500,000 kHz 6.94389 GHz -51.65 dBm -39.61 dB -19.60dB |
-21.100 MHz | -20.100 MHz = 500,000 kHz | 6.94391 GHz -51.62 dBm | -39.77dB |
20.100 MHz 21,100 MHz | 500.000 kHz 6.98609 GHz -51.44 dBm -39.40 dB
21.100 MHz 40.200 MHz | 500.000 kHz 6.98611 GHz -52.36 dBm -40.31 dB
40.200 MHz 60,300 MHz | 500,000 kHz 7.02519 GHz -63.00 dém -50.96 dB
60,300 MHz 100,000 MHz = 500.000 kHz 7.05485 GHz -62.26 dém -50.22 dB
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samran s, FCC RF Test Report Report No. : FR250507G

11AX40MIMO_Ant3_7085

Spectrum o
Ref Level 10.00 dBm Offset 16.09 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PARS
0 dBf==28:
-10 dBém
-20 dBm i
|
30 dBm — —
40 dBm =" —
=50 di
-60 dBm —“_'l \
-70 dBm
-80 dBm
CF 7.085 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -10.99 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-100.000 MHz -59.700 MHz 500,000 kHz 7.02165 GHz -62.41 dBm -51.42 dB -11.42 dB
-59.700 MHz -39.800 MHz 500,000 kHz 7.02531 GHz -62.61 dBm -51.62 dB -11.62 dB
-39,800 MHz -20.900 MHz | 500,000 kHz 7.06405 GHz -50.00 dBm -39.01 dB -18.99 dB
-20.900 MHz |~ -19.900 MHz | 500,000 kHz | 7.06411 GHz -49.72 dBm | -38.73dB  -18.93dB
19.900 MHz 20.900 MHz | 500.000 kHz 7.10589 GHz -49.92 dBm -38.93dB -19.13 dB
20.900 MHz 39.800 MHz | 500.000 kHz 7.10591 GHz -49.95 dBm -38.96 dB -18.95 dB
39.800 MHz $9.700 MHz | 500,000 kHz 7.14461 GHz -63.62 dém 52.63 dB -12.68 dB
59.700 MHz 100,000 MHz = 500.000 kHz 7.14507 GHz -63.30 dBm -52.31 dB -12.31 dB
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11AX40MIMO_Ant4_7085

Spectrum o
Ref Level 10.00 dBm  Offset 16.18 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PARS
0 dBf==28:
-10 dBém
-20 dBm
-30 dBm — T
-40 dBm
-50 dBm j'
-60 dBm
-70 dBm
-80 dBm
CF 7.085 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -12.83 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-100.000 MHz -59.700 MHz 500,000 kHz 7.02375 GHz -62.56 dBm -49.73 dB -9.73dB
-59.700 MHz -39.800 MHz 500,000 kHz 7.02533 GHz -62.91 dBm -50.08 dB -10.10 dB
-39,800 MHz -20.900 MHz | 500,000 kHz 7.06409 GHz -51.38 dBm -38.55 dB -18.54 dB
-20.900 MHz |~ -19.900 MHz | 500,000 kHz | 7.06411 GHz -51.24 dBm | -38.41dB -18.61dB
19.900 MHz 20.900 MHz | 500.000 kHz 7.10589 GHz -51.95 dBm -39.12 dB -19.32 dB
20.900 MHz 39.800 MHz | 500.000 kHz 7.10591 GHz -51.46 dBm -38.63dB -18.62 dB
39.800 MHz $9.700 MHz | 500,000 kHz 7.14457 GHz -63.62 dém -50.78 dB -10.86 dB
59.700 MHz 100,000 MHz = 500.000 kHz 7.14713 GHz -63.37 dém -50.54 dB -10.54 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FR250507G

11AX80MIMO_Ant3_5985

Spectrum o
Ref Level 10.00 dBm Offset 15.02 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit heck PARS
0 dBf==28:
-10 dBém
-20 dBm
-30 dBm
-40 dBm
L~ "~
S0 g
s _J
-70 dBm
-80 dBm
CF 5.985 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -9.05 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-200.000 MHz | -122,400 MHz 1.000 MHz 5.84314 GHz -60.59 dBm -51.53dB -11.53 dB
-122,400 MHz -81.600 MHz 1.000 MHz 5.86286 GHz -60.70 dBm -51.65 dB -11.73dB
-81.600 MHz 41,800 MHz 1.000 MHz 5.94306 GHz -48.95 dBm -39.89 dB -19.86 dB |
41,800 MHz | -40.800MHz | 1.000 MHz | 5.94322 GHz -49.13 dBm | -40.07dB  -20.47 dB
40.800 MHz 41.800 MHz 1.000 MHz 6.02678 GHz -49.23 dBm -40.17 dB -20.57 dB
41.800 MHz 81.600 MHz 1.000 MHz 6.02682 GHz -49.34 dBm -40.29 dB -20.28 dB
81.600 MHz 122,400 MHz 1.000 MHz 6.10738 GHz -60.51 dém -51.45 dB -11.46 dB
122,400 MHz 200.000 MHz 1.000 MHz 6.17514 GHz -60.15 dém -51.10 dB -11.10 dB
7
I )
L2024 08:42:40

11AX80MIMO_Ant4_5985

Spectrum

Ref Level 10.00 dBm
Count 100/100

Offset 15.07 d&

Mode Sweep

@ 1Rm View

Limit
0 dBf==28:

heck

-10 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm

=50 ¢

-70 dBm

-80 dBm

CF 5.985 GHz

10001 pts Span 400.0 MHz

Spectrum Emission Mask

Peak Power -7.59 dBm

Standard: None
RBW 1.000 MHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-200.000 MHz | -122,400 MHz 1.000 MHz 5.85830 GHz -60.29 dém 5271 dB -12.71dB
-122,400 MHz -81,600 MHz 1.000 MHz 5.86262 GHz -60.49 dem -52.90 dB -12.91 dB
81,600 MHz 41,800 MHz 1.000 MHz 5.94318 GHz -46.89 dBm -39.30 dB -19.30 dB |
41800 MHz | -40.800 MHz | 1.000 MHz | 5.94322 GHz -46.87 ddm | -39.20dB | -10.60 dB
40.800 MHz 41.800 MHz 1.000 MHz 6.02678 GHz -46.81 dBm -39.23dB -19.63 dB
41.800 MHz 81.600 MHz 1.000 MHz 6.02694 GHz -46.68 dBm -39.09 dB -19.06 dB
81.600 MHz 122,400 MHz 1.000 MHz 6.10718 GHz -60.06 dém -52.48 dB -12.54 dB
122,400 MHz 200.000 MHz 1.000 MHz 6.18454 GHz -59.89 dém -52.30 dB -12.30 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FR250507G

11AX80MIMO_Ant3_6145

Spectrum

=

Ref Level 10.00 dBm
Count 100/100

Offset 15.52 d8

Mode Sweep

@ 1Rm View

Limit
0 dBf==28:

heck

-10 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-70 dBm

-80 dBm

CF 6.145 GHz

10001 pts

Span 400.0 MHz

Spectrum Emission Mask
Peak Power -7.55 dBm
Rangelow | RangeUp | RBW

Standard: None

| Frequency

RBW 1.000 MHz

Power Abs | PowerRel |  ALimit |
-200.000 MHz | -121,800 MHz 1.000 MHz 6.02102 GHz -59.71 dém -52.16 dB -12.16 dB

-121,800 MHz -81.200 MHz 1.000 MHz 6.02354 GHz -59.83 dém -52.28 dB -12.38 dB |

-81.200 MHz 41,600 MHz 1.000 MHz 6.10338 GHz -46.83 dBm -39.29 dB -19.28 dB |
41600 MHz | -40.600 MHz | 1.000 MHz | 6.10342 GHz -46.95d8m | -39.41dB | -19.81dB
40.600 MHz 41.600 MHz 1.000 MHz 6.18658 GHz -46.35 dBm -38.80 dB -19.20 dB
41,600 MHz 81.200 MHz 1.000 MHz 6.18674 GHz -46.40 dBm -38.85dB -18.82 db
81.200 MHz 121.800 MHz 1.000 MHz 6.26670 GHz -59.44 dgm -51.89 dB -11.92 db
121.800 MHz 200.000 MHz 1.000 MHz 6.28198 GHz -59.15 dém -51.60 dB -11.60 dB
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11AX80MIMO_Ant4_6145

Spectrum o
Ref Level 10.00 dBm Offset 15.21 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit heck PARS
0 dBf=26
-10 dBém
-20 dBm
-30 dBm
-40 dBm
-50 dBm
-70 dBm
-80 dBm
CF 6.145 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -5.66 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-200.000 MHz | -122,400 MHz 1.000 MHz 6.02198 GHz -59.64 dBm -53.97 dB -13.97 dB
-122,400 MHz -81.600 MHz 1.000 MHz 6.02270 GHz -59.92 dBm -54.25 dB -14.28dB |
-81.600 MHz 41,800 MHz 1.000 MHz 6.10314 GHz -44.80 dBm -39.14 dB -19.12 dB
41,800 MHz | -40.800MHz | 1.000 MHz | 6.10322 GHz -44.78 dBm | -39.12dB -19.52dB
40.800 MHz 41.800 MHz 1.000 MHz 6.18678 GHz -44.47 dBm -38.80 dB -19.20 dB
41.800 MHz 81.600 MHz 1.000 MHz 6.18694 GHz -44.50 dBm -38.84 dB -18.81 dB
81.600 MHz 122,400 MHz 1.000 MHz 6.26662 GHz -59.31 dém -53.64 dB -13.87 db
122,400 MHz 200.000 MHz 1.000 MHz 6.26918 GHz -59.29 dém -53.62 dB -13.62 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FR250507G

11AX80MIMO_Ant3_6385

Spectrum o
Ref Level 10.00 dBm Offset 15.82 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit heck PARS
0 dBf=26
-10 dBém
-20 dBm
-30 dBm
-40 dBm
50 dBém
-70 dBm
-80 dBm
CF 6.385 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -7.40 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-200.000 MHz | -122,400 MHz 1.000 MHz 6.24570 GHz -58.80 dBm -51.40 dB -11.40 dB
-122,400 MHz -81.600 MHz 1.000 MHz 6.26274 GHz -59.04 dBm -51.64 dB -11.68.dB |
-81.600 MHz 41,800 MHz 1.000 MHz 6.34314 GHz -46.87 dBm -39.47 d -19.46 dB
41,800 MHz | -40.800MHz | 1.000 MHz | 6.34322 GHz -46.77 dBm | -39.37 d -19.77 dB
40.800 MHz 41.800 MHz 1.000 MHz 6.42678 GHz -46.89 dBm -39.49 dB -19.80 dB
41.800 MHz 81.600 MHz 1.000 MHz 6.42694 GHz -47.02 dBm -39.62 dB -19.59 dB
81.600 MHz 122,400 MHz 1.000 MHz 6.50726 GHz -58.79 dém -51.39 dB -1143 dB
122,400 MHz 200.000 MHz 1.000 MHz 6.51266 GHz -58.55 dBm -51.16 dB -11.16 dB
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11AX80MIMO_Ant4_6385

Spectrum o
Ref Level 10.00 dBm Offset 15.71 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PARS
0 dBf==28:
-10 dBém
-20 dBm
-30 dBm
-40 dBm
-50 dBm
-70 dBm
-80 dBm
CF 6.385 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -13.33 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |
-200.000 MHz | -122,400 MHz 1.000 MHz 6.25122 GHz -59.03 dBm -45.71dB .
-122,400 MHz -81.600 MHz 1.000 MHz 6.26270 GHz -59.35 dBm -46.02 dB K
-81.600 MHz 41,800 MHz 1.000 MHz 6.30366 GHz -59.39 dBm -46.06 dB .
41,800 MHz | -40.800MHz | 1.000 MHz | 6.34322 GHz -52.25 dBm | -38.92dB | .
40.800 MHz 41.800 MHz 1.000 MHz 6.42678 GHz -53.20 dBm -39.87 dB .
41.800 MHz 81.600 MHz 1.000 MHz 6.46614 GHz -59.18 dam -45.85 dB E
81.600 MHz 122,400 MHz 1.000 MHz 6.50694 GHz -59.17 dgém -45.84 dB E
122,400 MHz 200.000 MHz 1.000 MHz 6.52282 GHz -58.95 dBm -45.62 dB L
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SPORTON LAB.

FCC RF Test Report

Report No. : FR250507G

11AX80MIMO_Ant3_6465

Spectrum

=

Ref Level 10.00 dBm
Count 100/100

Offset 15.92 d8

Mode Sweep

@ 1Rm View

Limit ¢heck

0 defh=

-10 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm

TR

-70 dBm

-80 dBm

CF 6.465 GHz

10001 pts

Span 400.0 MHz

Spectrum Emission Mask

Peak Power -5.93 dBm

Standard: None
RBW 1.000 MHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |

-200.000 MHz | -121,800 MHz 1.000 MHz 6.33814 GHz -58.56 dBm -52.63 dB -12.63 dB

-121,800 MHz -81.200 MHz 1.000 MHz 6.34374 GHz -58.67 dm -52.74 dB -12.90 dB
-81.200 MHz 41,600 MHz 1.000 MHz 6.42334 GHz -44.68 dBm -38.75 dB -18.74 dB
41600 MHz | -40.600 MHz | 1.000 MHz | 6.42342 GHz -44.49d8m | -38.56dB | -18.96 dB
40.600 MHz 41.600 MHz 1.000 MHz 6.50658 GHz -43.94 dBm -38.01dB -18.41 dB
41,600 MHz 81.200 MHz 1.000 MHz 6.50662 GHz -44.08 dBm -38.15dB -18.14 dB
81.200 MHz 121.800 MHz 1.000 MHz 6.58678 GHz -59.02 dém -52.09 dB -13.10 dB
121.800 MHz 200.000 MHz 1.000 MHz 6.60750 GHz -58.72 dBm -52.79 dB -12.79 dB
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11AX80MIMO_Ant4_6465

Spectrum o
Ref Level 10.00 dBm  Offset 15.98 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PARS
0 dBf==28:
-10 dBém
-20 dBm
-30 dBm
40 dBm o —
—
-70 dBm
-80 dBm
CF 6.465 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -10.65 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-200.000 MHz | -122,400 MHz 1.000 MHz 6.34222 GHz -58.72 dBm -48.08 dB -8.08 dB
-122,400 MHz -81.600 MHz 1.000 MHz 6.34266 GHz -58.98 dBm -48.33 dB -8.35dB |
-81.600 MHz 41,800 MHz 1.000 MHz 6.42318 GHz -50.55 dBm -39.90 dB -19.90 dB
41,800 MHz | -40.800MHz | 1.000 MHz | 6.42322 GHz -50.27 dBm | -39.63dB -2003dB
40.800 MHz 41.800 MHz 1.000 MHz 6.50678 GHz -50.85 dBm -40.21 dB -20.61 dB
41.800 MHz 81.600 MHz 1.000 MHz 6.54654 GHz -58.86 dBm E -20.23 dB
81.600 MHz 122,400 MHz 1.000 MHz 6.58726 GHz -59.17 dgém -8.56 dB
122,400 MHz 200.000 MHz 1.000 MHz 6.60245 GHz -58.97 dém E -8.33 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FR250507G

11AX80MIMO_Ant3_6545

Spectrum o
Ref Level 10.00 dBm Offset 15.93 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit heck PARS
0 dBf=26
-10 dBém
-20 dBm
-30 dBm =
-40 dBm
-50 dBm
L
BT
-70 dBm
-80 dBm
CF 6.545 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -6.04 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-200.000 MHz | -121,200 MHz 1.000 MHz 6.41746 GHz -57.76 dBm 51.72dB -11.72dB
-121,200 MHz -80,800 MHz 1.000 MHz 6.42386 GHz -57.93 dBm -51.89 dB -11.90 dB
-80.800 MHz 41,400 MHz 1.000 MHz 6.50358 GHz -43.45 dBm -37.41dB -17.41dB
41400 MHz | -40.400MHz | 1.000 MHz | 6.50362 GHz -43.55 dBm | -37.51dB | -17.91dB
40,400 MHz 41.400 MHz 1.000 MHz 6.58638 GHz -43.92 dBm -37.88 dB -18.28 dB
41.400 MHz 980.800 MHz 1.000 MHz 6.58650 GHz -43.83 dBm -37.79dB -17.77 dB
80.800 MHz 121.200 MHz 1.000 MHz 6.66610 GHz -58.53 dém -52.49 dB -12.52 db
121.200 MHz 200.000 MHz 1.000 MHz 6.67078 GHz -58.38 dBm -52.34 dB -12.34 dB
7
JL
L2024 09:34:15

11AX80MIMO_Ant4_6545

Spectrum o
Ref Level 10.00 dBm  Offset 15.84 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PARS
0 dBf==28:
-10 dBém
-20 dBm
-30 dBm
40 dBm = ——
-0 dRm
-70 dBm
-80 dBm
CF 6.545 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -11.32 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |
-200.000 MHz | -121,800 MHz 1.000 MHz 6.41142 GHz -58.64 dBm -47.32dB .
-121,800 MHz -81.200 MHz 1.000 MHz 6.42338 GHz -58.93 dBm -47.61 dB K
-81.200 MHz -41,600 MHz 1.000 MHz 6.50330 GHz -50.06 dBm -38.73 dB .
-41.600 MHz | -40.600MHz | 1.000 MHz | 6.50342 GHz -49.77 dBm | -38.45dB | E
40.600 MHz 41.600 MHz 1.000 MHz 6.58658 GHz -50.26 dBm -38.94 dB .
41,600 MHz 81.200 MHz 1.000 MHz 6.58662 GHz -50.14 dBm -38.82dB A
81.200 MHz 121.800 MHz 1.000 MHz 6.66670 GHz -59.46 dBm -48.14 dB .
121.800 MHz 200.000 MHz 1.000 MHz 6.70006 GHz -59.04 dém -47.72 dB :
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SPORTON LAB.

FCC RF Test Report

Report No. : FR250507G

11AX80MIMO_Ant3_6625

Spectrum o
Ref Level 10.00 dBm  Offset 15.75 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PARS
0 dBf==28:
-10 dBém
-20 dBm
-30 dBm L“
-40 dBm
-50 dBm
Belasio
-70 dBm
-80 dBm
CF 6.625 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -6.17 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-200.000 MHz | -123,000 MHz 1.000 MHz 6.49582 GHz -58.50 dBm 52.33dB -12.33dB
-123,000 MHz -82,000 MHz 1.000 MHz 6.50202 GHz -58.71 dBm -52.54 dB -12.55dB |
-82,000 MHz -42,000 MHz 1.000 MHz 6.58298 GHz -45.87 dBm -39.70 dB -19.69 dB
-42,000 MHz | -41.000MHz | 1.000 MHz | 6.58302 GHz -46.41 dBm | -4024dB  -20.64dB
41.000 MHz 42.000 MHz 1.000 MHz 6.66698 GHz -46.42 dBm -40.24 dB -20.64 dB
42,000 MHz 82.000 MHz 1.000 MHz 6.66706 GHz -46.47 dBm -40.30 dB -20.29 dB
82.000 MHz 123.000 MHz 1.000 MHz 6.74798 GHz -59.07 dém -52.90 dB -12.91 dB
123,000 MHz 200.000 MHz 1.000 MHz 6.75570 GHz -58.78 dém -52.61 dB -12.61 dB
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11AX80MIMO_Ant4_6625

Spectrum

=

Ref Level 10.00 dBm
Count 100/100

Offset 15.51 d8

Mode Sweep

@ 1Rm View

Limit ¢heck

0 defh=

-10 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-70 dBm

-80 dBm

CF 6.625 GHz

10001 pts

Span 400.0 MHz

Spectrum Emission Mask
Peak Power -12.08 dBm

Standard: None

RBW 1.000 MHz

Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |
-200.000 MHz | -122,400 MHz 1.000 MHz 6.47954 GHz -59.17 dém -47.00 dB [
-122,400 MHz -81,600 MHz 1.000 MHz 6.50204 GHz -59.38 dem -47.30 dB .
81,600 MHz 41,800 MHz 1.000 MHz 6.58318 GHz -50.94 dBm -38.86 dB .
41800 MHz | -40.800 MHz | 1.000 MHz | 6.58322 GHz -51.02d8m | -38.94dB | .
40.800 MHz 41.800 MHz 1.000 MHz 6.66678 GHz -52.14 dBm -40.06 dB E
41.800 MHz 81.600 MHz 1.000 MHz 6.70654 GHz -59.46 dBm -47.39 dB E
81.600 MHz 122,400 MHz 1.000 MHz 6.74738 GHz -59.66 dBm -47.56 dB :
122,400 MHz 200.000 MHz 1.000 MHz 6.82126 GHz -59.32 dém -47.25 dB F
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SPORTON LAB.

FCC RF Test Report

Report No. : FR250507G

11AX80MIMO_Ant3_6705

Spectrum

=

Ref Level 10.00 dBm
Count 100/100

Offset 15.62 d8

Mode Sweep

@ 1Rm View

Limit
0 dBf==28:

heck PAE

-10 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm

ORI

-70 dBm

-80 dBm

CF 6.705 GHz

10001 pts

Span 400.0 MHz

Spectrum Emission Mask
Peak Power -6.84 dBm
Rangelow | RangeUp |

Standard: None

RBW 1.000 MHz

RBW | Frequency | PowerAbs | PowerRel | ALimit |
-200.000 MHz | -123.000 MHz 1.000 MHz 6.56070 GHz -58.50 deém 51.67 dB 1167 dB
-123,000 MHz -82,000 MHz 1.000 MHz 6.58206 GHz -58.86 dm -52.02 dB -12.04 dB
-82,000 MHz 42,000 MHz 1.000 MHz 6.66208 GHz -46.19 dBm -39.35 dB -19.35 dB |
-42,000MHz | -41.000 MHz | 1.000 MHz | 6.66302 GHz -46.30d8m | -39.46dB | -10.96 dB
41.000 MHz 42.000 MHz 1.000 MHz 6.74698 GHz -46.34 dBm -39.50 dB -19.90 dB
42,000 MHz 82.000 MHz 1.000 MHz 6.74706 GHz -46.47 dBm -39.64 dB -19.63 dB
82.000 MHz 123.000 MHz 1.000 MHz 6.82794 GHz -58.72 dém -51.89 dB -11.91dB
123,000 MHz 200.000 MHz 1.000 MHz 6.85542 GHz -58.53 dBm -51.69 dB -11.69 dB
™
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11AX80MIMO_Ant4_6705

Spectrum o
Ref Level 10.00 dBm Offset 15.54 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PARS
0 dBf==28:
-10 dBém
-20 dBm
-30 dBm — Sy
40 dBm " B
-0 dRm k_‘;
-70 dBm
-80 dBm
CF 6.705 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -11.62 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |
-200.000 MHz | -122,400 MHz 1.000 MHz 6.54790 GHz -59.11 dBm -47.48 dB R
-122,400 MHz -81.600 MHz 1.000 MHz 6.58266 GHz -59.43 dBm -47.81dB 4
-81.600 MHz 41,800 MHz 1.000 MHz 6.62350 GHz -58.84 dBm -47.22 dB k
41,800 MHz | -40.800MHz | 1.000 MHz | 6.66322 GHz -51.07 dBm | -39.45dB E
40.800 MHz 41.800 MHz 1.000 MHz 6.74678 GHz -51.02 dBm -39.40 dB A
41.800 MHz 81.600 MHz 1.000 MHz 6.74686 GHz -51.00 dBm -39.37 dB .
81.600 MHz 122,400 MHz 1.000 MHz 6.82726 GHz -59.30 dém -47 .66 dB .
122,400 MHz 200.000 MHz 1.000 MHz 6.90470 GHz -58.91 dém -47.28 dB F
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Report No. : FR250507G

11AX80MIMO_Ant3_6785

Spectrum

=

Count 100/100

Ref Level 10.00 dém  Offset 15.80 d8

Mode Sweep

@ 1Rm View

Limit ¢heck
0 dBf==28:

-10 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm

=grHeTt

-70 dBm

-80 dBm

CF 6.785 GHz

10001 pts

Span 400.0 MHz

Spectrum Emission Mask

Peak Power -5.39 dBm

Standard: None

RBW 1.000 MHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-200.000 MHz | -122,400 MHz 1.000 MHz 6.64534 GHz -58.38 dBm -52.99 dB -12.99 dB
-122,400 MHz -81,600 MHz 1.000 MHz 6.66204 GHz -58.46 dBm -53.07 dB -13.17 dB
81,600 MHz 41,800 MHz 1.000 MHz 6.74314 GHz -44.26 dBm -38.87 dB -18.86 dB |
41800 MHz | -40.800 MHz | 1.000 MHz | 6.74322 GHz -44.18d8m | -38.80dB | -10.20 dB
40.800 MHz 41.800 MHz 1.000 MHz 6.82678 GHz -44.21 dBm -38.82dB -19.22 dB
41.800 MHz 81.600 MHz 1.000 MHz 6.82694 GHz -44.25 dBm -38.87 dB -18.84 dB
81.600 MHz 122,400 MHz 1.000 MHz 6.90730 GHz -58.31 dém -52.92 dB -12.95 db
122,400 MHz 200.000 MHz 1.000 MHz 6.94610 GHz -57.89 dém -52.51 dB -12.51 dB
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11AX80MIMO_Ant4_6785

Spectrum

Count 100/100

Ref Level 10.00 dém  Offset 15.50 d8

Mode Sweep

@ 1Rm View

Limit ¢heck
0 dBf==28:

-10 dBm

-20 dBm

-30 dBm

-40 dBm

=50-dbm

-70 dBm

-80 dBm

CF 6.785 GHz

10001 pts

Span 400.0 MHz

Spectrum Emission Mask

Peak Power -10.12 dBm

Standard: None

RBW 1.000 MHz

09:45:50

Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |
-200.000 MHz | -121,800 MHz 1.000 MHz 6.64078 GHz -58.81 dém -48.60 dB
-121,800 MHz -81.200 MHz 1.000 MHz 6.66350 GHz -59.43 dém -49.31 dB
-81.200 MHz 41,600 MHz 1.000 MHz 6.74330 GHz -48.682 dBm -38.70 dB .
41600 MHz | -40.600 MHz | 1.000 MHz | 6.74342 GHz -48.70d8m | -38.58dB | .
40.600 MHz 41.600 MHz 1.000 MHz 6.82658 GHz -48.93 dBm -38.81dB .
41,600 MHz 81.200 MHz 1.000 MHz 6.82666 GHz -48.96 dBm -38.84 dB E
81.200 MHz 121.800 MHz 1.000 MHz 6.90674 GHz -58.87 dém -48.75 dB .
121.800 MHz 200.000 MHz 1.000 MHz 6.08482 GHz -58.27 dém -48.15 dB .

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2AMBHRY2268
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SPORTON LAB.

FCC RF Test Report

Report No. : FR250507G

11AX80MIMO_Ant3_6865

Spectrum

=

Ref Level 10.00 dBm
Count 100/100

Offset 15.99 d8

Mode Sweep

@ 1Rm View

Limit
0 dBf==28:

heck PARS

-10 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm

=BT

-70 dBm

-80 dBm

CF 6.865 GHz

10001 pts

Span 400.0 MHz

Spectrum Emission Mask
Peak Power -5.24 dBm
Range Low |

Standard: None

RBW 1.000 MHz

Range Up | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-200.000 MHz | -121,200 MHz 1.000 MHz 6.73854 GHz -58.04 dém -52.80 dB -12.81dB
-121.200 MHz -80,800 MHz 1.000 MHz 6.74442 GHz -58.25 dem -53.01 dB 1320 dB |
-80.800 MHz 41,400 MHz 1.000 MHz 6.82354 GHz -42.44 dBm -37.20 dB -17.19 dB
-41.400MHz | -40.400 MHz | 1.000 MHz | 6.82362 GHz -42.83dem | -37.50dB | -17.99dB
40,400 MHz 41.400 MHz 1.000 MHz 6.90638 GHz -43.67 dBm -38.44 dB -18.84 dB
41.400 MHz 980.800 MHz 1.000 MHz 6.90642 GHz -43.62 dBm -38.38 dB -18.38 dB
80.800 MHz 121.200 MHz 1.000 MHz 6.98582 GHz -57.50 dém 52.26 dB -12.38 dB
121.200 MHz 200.000 MHz 1.000 MHz 7.04318 GHz -59.57 dém -54.34 dB -14.34 dB
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11AX80MIMO_Ant4_6865

Spectrum

Ref Level 10.00 dBm
Count 100/100

Offset 16.01 d&

Mode Sweep

@ 1Rm View

Limit
0 dBf==28:

heck PARS

-10 dBm

-20 dBm

-30 dBm

-40 dBm

AT

-70 dBm

-80 dBm

CF 6.865 GHz

10001 pts

Span 400.0 MHz

Spectrum Emission Mask
Peak Power -10.54 dBm

Standard: None

RBW 1.000 MHz

Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |
-200.000 MHz | -121,800 MHz 1.000 MHz 6.71538 GHz -58.49 dém -47.95 dB .
-121,800 MHz -81.200 MHz 1.000 MHz 6.74322 GHz -58.83 dBm -48.29 dB :
-81.200 MHz 41,600 MHz 1.000 MHz 6.82338 GHz -49.07 dBm -38.53 dB .
41600 MHz | -40.600 MHz | 1.000 MHz | 6.82342 GHz -48.93d8m | -38.39dB | .
40.600 MHz 41.600 MHz 1.000 MHz 6.90658 GHz -49.93 dBm -39.39 dB .
41,600 MHz 81.200 MHz 1.000 MHz 6.90662 GHz -49.96 dBm -39.42 dB E
81.200 MHz 121.800 MHz 1.000 MHz 6.98666 GHz -57.94 dgm -47.40 dB E
121.800 MHz 200.000 MHz 1.000 MHz 7.04350 GHz -59.78 dém -40.24 dB F
™
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FCC RF Test Repo
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Report No. : FR250507G

11AX80MIMO_Ant3_6945

Spectrum o
Ref Level 10.00 dBm Offset 16.19 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PARS
0 dBf==28:
-10 dBém
-20 dBm
-30 dBm — g
-40 dBm
-50 dBm
T
-70 dBm
-80 dBm
CF 6.945 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -5.93 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-200.000 MHz | -122,400 MHz 1.000 MHz 6.81894 GHz -57.87 dBm -51.94 dB -11.94 dB
-122,400 MHz -81.600 MHz 1.000 MHz 6.82290 GHz -57.96 dBm -52.03 dB -12.12dB
-81.600 MHz 41,800 MHz 1.000 MHz 6.90314 GHz -44.58 dBm -38.65 dB -18.64 dB
41,800 MHz | -40.800MHz | 1.000 MHz | 6.90322 GHz -44.71 dBm | -38.76dB | -10.18dB
40.800 MHz 41.800 MHz 1.000 MHz 6.98678 GHz -45.10 dBm -39.17 dB -19.57 dB
41.800 MHz 81.600 MHz 1.000 MHz 6.98682 GHz -45.74 dBm -39.81dB -19.80 dB
81.600 MHz 122,400 MHz 1.000 MHz 7.06726 GHz -59.62 dém -52.69 dB -13.73 dB
122,400 MHz 200.000 MHz 1.000 MHz 7.07094 GHz -59.42 dém -52.49 dB -13.49 dB
7
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11AX80MIMO_Ant4_6945

Spectrum o
Ref Level 10.00 dBm Offset 16.14 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PARS
0 dBf==28:
-10 dBém
-20 dBm
-30 dBm — -
-40 dBm
-50 dBm
Beliasi
-70 dBm
-80 dBm
CF 6.945 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -12.53 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |
-200.000 MHz | -121,800 MHz 1.000 MHz 6.81906 GHz -58.25 dBm -45.72 dB .
-121,800 MHz -81.200 MHz 1.000 MHz 6.82326 GHz -58.37 dBm -45.84 dB E
-81.200 MHz -41,600 MHz 1.000 MHz 6.86410 GHz -57.92 dBm -45.40 dB R
-41.600 MHz | -40.600MHz | 1.000 MHz | 6.90342 GHz -50.58 dBm | -38.05 dB | R
40.600 MHz 41.600 MHz 1.000 MHz 6.98658 GHz -51.27 dBm -38.74 dB .
41,600 MHz 81.200 MHz 1.000 MHz 7.02614 GHz -59.93 dBm -47.41 dB E
81.200 MHz 121.800 MHz 1.000 MHz 7.06634 GHz -59.88 dém -47.35 dB E
121.800 MHz 200.000 MHz 1.000 MHz 7.06886 GHz -59.76 dBm -47.23 dB F
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Report No. : FR250507G

11AX80MIMO_Ant3_7025

Spectrum o
Ref Level 10.00 dBm Offset 16.34 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PARS
0 dBf==28:
-10 dBém
-20 dBm ) K_
-30 dBm
-40 dBm
-50 dBm
BelUeLE
-70 dBm
-80 dBm
CF 7.025 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -5.92 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-200.000 MHz | -121,800 MHz 1.000 MHz 6.90250 GHz -57.41 dBm -51.49 dB -11.49 dB
-121,800 MHz -81.200 MHz 1.000 MHz 6.90330 GHz -57.59 dBm -51.67 dB -11.70 dB
-81.200 MHz -41,600 MHz 1.000 MHz 6.98334 GHz -43.27 dBm -37.35dB -17.34 dB
-41.600 MHz | -40.600MHz | 1.000 MHz | 6.98342 GHz -43.39 dBm | -37.47dB -17.87dB
40.600 MHz 41.600 MHz 1.000 MHz 7.06658 GHz -45.04 dBm -39.12 dB -19.52 dB
41,600 MHz 81.200 MHz 1.000 MHz 7.06674 GHz -45.29 dBm -39.36 dB -19.34 dB
81.200 MHz 121.800 MHz 1.000 MHz 7.14678 GHz -59.98 dém -54.06 dB -14.06 dB
121.800 MHz 200.000 MHz 1.000 MHz 7.14726 GHz -59.96 dBm -54.04 dB -14.04 dB
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11AX80MIMO_Ant4_7025

Spectrum o
Ref Level 10.00 dBm Offset 16.43 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PARS
0 dBf==28:
-10 dBém
-20 dBm
-30 dBm
" e
-40 dBm
-
-50 dBm
“ETHET S
-70 dBm
-80 dBm
CF 7.025 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -12.12 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |
-200.000 MHz | -122,400 MHz 1.000 MHz 6.89958 GHz -57.68 dBm -45.56 dB E
-122,400 MHz -81.600 MHz 1.000 MHz 6.90266 GHz -58.00 dBm -45.88 dB E
-81.600 MHz 41,800 MHz 1.000 MHz 6.94382 GHz -57.32 dBm -45.20 dB k
41,800 MHz | -40.800MHz | 1.000 MHz | 6.98322 GHz -51.05 dBm | -38.93 dB | .
40.800 MHz 41.800 MHz 1.000 MHz 7.06678 GHz -51.68 dBm -39.56 dB E
41.800 MHz 81.600 MHz 1.000 MHz 7.06690 GHz -51.53 d&m -39.40 dB .
81.600 MHz 122,400 MHz 1.000 MHz 7.14730 GHz -60.60 dBm -48.47 dB :
122,400 MHz 200.000 MHz 1.000 MHz 7.14986 GHz -60.43 dém -48.31 dB E
— -—
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FCC RF Test Report

Report No. : FR250507G

11AX160MIMO_Ant3_6025

Spectrum

=

Ref Level 10.00 dBm  Offset 15.43 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PARS
0 dBf=26
-10 dBém
-20 dBm
-30 dBm
-40 dRm k
-50 dBm
&0 dBém
-70 dBm
-80 dBm
CF 6.025 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -1.69 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-400,000 MHz | -246,000 MHz 2,000 MHz 5.76008 GHz -55.76 dBm -54.07 dB -14.07 dB
-246,000 MHz | -164.000 MHz 2,000 MHz 5.78040 GHz -56.13 dBm -54.44 dB -14.65dB |
-164.000 MHz -83.000 MHz 2,000 MHz 5.94196 GHz -38.10 dBm -36.41 dB -16.41 dB
-83.000 MHz |~ -82.000MHz | 2.000 MHz | 5.94204 GHz -37.95 dBm | -36.26dB  -17.10dB
82,000 MHz 983.000 MHz 2.000 MHz 6.10796 GHz -36.73 dBm -35.04 dB -15.87 db
983.000 MHz 164.000 MHz 2,000 MHz 6.10820 GHz -36.81 dBm -35.12 dB -15.10 dB
164.000 MHz 246,000 MHz 2,000 MHz 6.27064 GHz -56.01 dém -54.32 dB -14.37 db
246,000 MHz 400.000 MHz 2.000 MHz 6.27864 GHz -55.89 dBm -54.20 dB -14.20 dB
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11AX160MIMO_Ant4_6025

Spectrum o
Ref Level 10.00 dBm Offset 15.39 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PARS
0 dBf==28:
-10 dBém r,d-q —»_1
-20 dBm
— —
-30 dBm
-
-40 dBm
-50 dBm
=0 abm
-70 dBm
-80 dBm
CF 6.025 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -6.38 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-400,000 MHz | -244,800 MHz 2,000 MHz 5.70872 GHz -57.55 dBm 51.17 dB -11.17 dB
-244,800 MHz | -163.200 MHz 2,000 MHz 5.78064 GHz -57.90 dBm -51.52 dB -11.58.dB |
-163.200 MHz -82,600 MHz 2,000 MHz 5.94236 GHz -44.56 dBm -38.18 dB -18.18 dB
82,600 MHz |~ -81.600MHz | 2.000 MHz | 5.94244 GHz -44.27 dBm | -37.88dB | -18.72dB
81.600 MHz 82.600 MHz 2.000 MHz 6.10756 GHz -42.85 dBm -36.47 dB -17.30 dB
82,600 MHz 163.200 MHz 2,000 MHz 6.10780 GHz -42.73 dBm -36.35dB -16.33 dB
163.200 MHz 244,800 MHz 2,000 MHz 6.26960 GHz -56.92 dgm -50.53 dB -10.56 dB
244,800 MHz 400.000 MHz 2.000 MHz 6.41048 GHz -56.70 dBm -50.32 dB -10.32 dB
7
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11AX160MIMO_Ant3_6185

Spectrum o
Ref Level 10.00 dBm  Offset 15.32 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PARS
0 dBf==28:
-10 dBém
-20 dBm
-30 dBm
-40 dBm
-50 dBm
o1
-70 dBm
-80 dBm
CF 6.185 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -2.64 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-400,000 MHz | -247.200 MHz 2,000 MHz 5.93680 GHz -56.67 dBm -54.03 dB -14.03 dB
-247.200 MHz | -164.800 MHz 2,000 MHz 5.93832 GHz -56.70 dBm -54.06 dB -14.13 dB
-164.800 MHz -83.400 MHz 2,000 MHz 6.10156 GHz -40.65 dBm -38.01 dB -18.01 dB
-83.400MHz | -82.400MHz | 2.000 MHz | 6.10164 GHz -40.85 dBm | -38.21dB | -10.04dB
82,400 MHz 83.400 MHz 2.000 MHz 6.26836 GHz -39.85 dBm -37.21dB -18.04 dB
983.400 MHz 164.800 MHz 2,000 MHz 6.26852 GHz -39.82 dBm -37.18 dB -17.17 dB
164.800 MHz 247.200 MHz 2,000 MHz 6.43168 GHz -56.13 deém -53.49 dB -13.57 dB
247.200 MHz 400.000 MHz 2.000 MHz 6.43448 GHz -56.09 dém -52.45 dB -13.45 dB
7
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11AX160MIMO_Ant4_6185

Spectrum

Ref Level 10.00 dBm  Offset 15.45 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PAES
0 dBf=26
-10 dBém
-20 dBm
-30 dBm = -
-40 dBm =
|
50 dem ——;
m
-70 dBm
-80 dBm
CF 6.185 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -7.92 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |
-400,000 MHz | -244,800 MHz 2,000 MHz 5.90296 GHz -57.50 dBm -49.50 dB E
-244,800 MHz | -163.200 MHz 2,000 MHz 5.94024 GHz -57.81 dBm -49.89 dB K
-163.200 MHz -82,600 MHz 2,000 MHz 6.10228 GHz -46.46 dBm -38.54 dB ;
82,600 MHz |~ -81.600MHz | 2.000 MHz | 6.10244 GHz -46.26 dBm | -38.35dB | .
81.600 MHz 82.600 MHz 2.000 MHz 6.26756 GHz -46.16 dBm -38.24 dB [
82,600 MHz 163.200 MHz 2,000 MHz 6.26772 GHz -46.33 dBm -38.41dB E
163.200 MHz 244,800 MHz 2,000 MHz 6.42944 GHz -56.80 dBm -48.88 dB E
244,800 MHz 400.000 MHz 2.000 MHz 6.43360 GHz -56.52 dBm -48.60 dB L
7
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11AX160MIMO_Ant3_6345

Spectrum

=

Ref Level 10.00 dBm
Count 100/100

Offset 15.75 de

Mode Sweep

@ 1Rm View

Limit
0 dBf==28:

heck PARS

-10 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

-70 dBm

-80 dBm

CF 6.345 GHz

10001 pts

Span 800.0 MHz

Spectrum Emission Mask
Peak Power -3.76 dBm

Standard: None

RBW 2.000 MHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-400.000 MHz | -246.000 MHz 2.000 MHz 6.09896 GHz -56.44 dém -52.68 dB -12.68 dB
-246.000 MHz | -164,000 MHz 2.000 MHz 6.09936 GHz -56.53 dém -52.77 dB -12.82 dB
-164.000 MHz -83.000 MHz 2.000 MHz 6.26196 GHz -41.17 dBm -37.41 dB -17.41 dB
-83.000MHz | -82.000 MHz | 2.000 MHz | 6.26204 GHz -41.20d8m | -37.45dB | -18.28.dB
82,000 MHz 983.000 MHz 2.000 MHz 6.42796 GHz -41.12 dBm -37.36 dB -18.20 dB
983.000 MHz 164.000 MHz 2,000 MHz 6.42804 GHz -41.17 dBm -37.41dB -17.41dB
164.000 MHz 246,000 MHz 2,000 MHz 6.59088 GHz -56.37 dém 52.61 dB -12.63 dB
246,000 MHz 400.000 MHz 2.000 MHz 6.50688 GHz -56.26 dBm -52.51 dB -12.51 dB
™
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11AX160MIMO_Ant4_6345

Spectrum

Ref Level 10.00 dBm  Offset 15.72 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PARS
0 dBf==28:
-10 dBém
-20 dBm
-30 dBm — S
|-~ ~
-40 dBm
-~ ..
=St T
&0 dBm
-70 dBm
-80 dBm
CF 6.345 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -9.21dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |
-400,000 MHz | -244,800 MHz 2,000 MHz 6.05496 GHz -56.92 dBm -47.71dB .
-244,800 MHz | -163.200 MHz 2,000 MHz 6.10024 GHz -57.11 dBm -47.91 dB K
-163.200 MHz -82,600 MHz 2,000 MHz 6.26236 GHz -47.17 dBm -37.97 dB :
82,600 MHz |~ -81.600MHz | 2.000 MHz | 6.26244 GHz -46.98 dBm | -37.77dB | K
81.600 MHz 82.600 MHz 2.000 MHz 6.42756 GHz -47.69 dBm -38.49 dB .
82,600 MHz 163.200 MHz 2,000 MHz 6.42772 GHz -48.03 dBm -38.83dB A
163.200 MHz 244,800 MHz 2,000 MHz 6.58976 GHz -56.87 dém -47.67 dB 4
244,800 MHz 400.000 MHz 2.000 MHz 6.71032 GHz -56.53 dBm -47.32 dB E
7 __
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11AX160MIMO_Ant3_6505

Spectrum

=

Ref Level 10.00 dBm  Offset 15.56 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit heck PARS
0 dBf=26
-10 dBém
-20 dBm
- -
-30 dBm — Sy
-40 dBm /_J
-50 dBm
60 dBm
-70 dBm
-80 dBm
CF 6.505 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -3.79 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-400,000 MHz | -244,800 MHz 2,000 MHz 6.25304 GHz -56.23 dBm -52.45 dB -12.45 dB
-244,800 MHz | -163.200 MHz 2,000 MHz 6.26040 GHz -56.33 dBm 52.54 dB -12.57 dB
-163.200 MHz -82,600 MHz 2,000 MHz 6.42220 GHz -40.65 dBm -36.86 dB -16.84 dB
82,600 MHz |~ -81.600MHz | 2.000 MHz | 6.42244 GHz -40.51 dBm | -36.72dB | -17.56 dB
81.600 MHz 82.600 MHz 2.000 MHz 6.58756 GHz -40.16 dBm -36.37 dB -17.21de
82,600 MHz 163.200 MHz 2,000 MHz 6.58780 GHz -40.25 dBm -36.46 dB -16.44 dB
163.200 MHz 244,800 MHz 2,000 MHz 6.74952 GHz -56.60 dBm -52.82 dB -12.86 dB
244,800 MHz 400.000 MHz 2.000 MHz 6.80856 GHz -56.13 dBm -52.35 dB -12.35 dB
7

11AX160MIMO_Ant4_6505

Spectrum

Count 100/100

Ref Level 10.00 dBm

Offset 15.84 d8

Mode Sweep

@ 1Rm View

Limit
0 dBf==28:

heck

-10 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

-70 dBm

-80 dBm

CF 6.505 GHz

10001 pts

Span 800.0 MHz

Spectrum Emission Mask
Peak Power -8.24 dBm

Standard: None

RBW 2.000 MHz

Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |
-400.000 MHz | -244,800 MHz 2.000 MHz 6.22888 GHz -56.11 dém -47.87 dB [
-244,800 MHz | -163.200 MHz 2.000 MHz 6.26032 GHz -56.26 dBm -48.02 dB .
-163.200 MHz 82,600 MHz 2.000 MHz 6.42236 GHz -45.64 dBm -37.40 dB .
82,600 MHz | -81.600 MHz | 2.000 MHz | 6.42244 GHz -45.54d8m | -37.29dB .
81.600 MHz 82.600 MHz 2.000 MHz 6.58756 GHz -46.17 dBm -37.83dB .
82,600 MHz 163.200 MHz 2,000 MHz 6.58764 GHz -46.16 dBm -37.92dB E
163.200 MHz 244,800 MHz 2,000 MHz 6.74952 GHz -56.43 dém -48.19 dB .
244,800 MHz 400.000 MHz 2.000 MHz 6.80792 GHz -55.97 dém -47.73 dB :
™ -—
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11AX160MIMO_Ant3_6665

Spectrum

=

Count 100/100

Ref Level 10.00 dBm

Offset 15.86 d8

Mode Sweep

@ 1Rm View

Limit
0 dBf==28:

heck

-10 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

-70 dBm

-80 dBm

CF 6.665 GHz

10001 pts

Span 800.0 MHz

Spectrum Emission Mask
Peak Power -3.94 dBm

Standard: None

RBW 2.000 MHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-400.000 MHz | -244,800 MHz 2.000 MHz 6.41736 GHz -55.51 dém 5157 dB 1157 dB
-244,800 MHz | -163.200 MHz 2.000 MHz 6.42072 GHz -55.63 dm -51.60 dB -11.76 dB
-163.200 MHz 82,600 MHz 2.000 MHz 6.58228 GHz -40.27 dBm -36.33 dB -16.32 dB
82,600 MHz | -81.600 MHz | 2.000 MHz | 6.58244 GHz -40.21d8m | -36.27dB | -17.10dB
81.600 MHz 82.600 MHz 2.000 MHz 6.74756 GHz -40.05 dam -36.11dB -16.94 dB
82,600 MHz 163.200 MHz 2,000 MHz 6.74772 GHz -40.33 dBm -36.39 dB -16.38 dB
163.200 MHz 244,800 MHz 2,000 MHz 6.90976 GHz -55.73 dém 51.79 dB -11.80 dB
244,800 MHz 400.000 MHz 2.000 MHz 6.99024 GHz -55.06 dém -51.12 dB -11.12 dB

™
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11AX160MIMO_Ant4_6665

Spectrum

Count 100/100

Ref Level 10.00 dBm

Offset 15.65 d8

Mode Sweep

@ 1Rm View

Limit
0 dBf==28:

heck

-10 dBm

-20 dBm

-30 dBm

-40 dBm

=SB

-60 dBm

-70 dBm

-80 dBm

CF 6.665 GHz

10001 pts

Span 800.0 MHz

Spectrum Emission Mask
Peak Power -9.37 dBm

Standard: None

RBW 2.000 MHz

Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |
-400.000 MHz | -246.000 MHz 2.000 MHz 6.41016 GHz -56.16 deém -46.79 dB .
-246.000 MHz | -164,000 MHz 2.000 MHz 6.41920 GHz -56.41 dem -47.04 dB .
-164.000 MHz -83.000 MHz 2.000 MHz 6.50368 GHz -54.10 dBm -44.73 dB .
-83.000MHz | -82.000 MHz | 2.000 MHz | 6.58204 GHz -46.40d8m | -37.03dB .
82,000 MHz 983.000 MHz 2.000 MHz 6.74796 GHz -47.49 dBm -38.12 dB E
983.000 MHz 164.000 MHz 2,000 MHz 6.74804 GHz -47.10 d8m -37.72dB .
164.000 MHz 246,000 MHz 2,000 MHz 6.91064 GHz -56.06 dBm -46.69 dB .
246,000 MHz 400.000 MHz 2.000 MHz 6.99872 GHz -55.24 dgm -45.87 dB E
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11AX160MIMO_Ant3_6825

Spectrum

=

Ref Level 10.00 dBm
Count 100/100

Offset 15.70 de

Mode Sweep

@ 1Rm View

Limit ¢heck

0 dBf<2e:

-10 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

-70 dBm

-80 dBm

CF 6.825 GHz

10001 pts

Span 800.0 MHz

Spectrum Emission Mask
Peak Power -3.58 dBm

Standard: None

RBW 2.000 MHz

Range Low Range Up | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-400.000 MHz | -246.000 MHz 2.000 MHz 6.56264 GHz -55.71 dém -52.13 dB -12.13dB
-246.000 MHz | -164,000 MHz 2.000 MHz 6.57936 GHz -55.87 dém -52.29 dB -12.34 dB

-164.000 MHz -83.000 MHz 2.000 MHz 6.74188 GHz -40.47 dBm -36.89 dB -16.98 dB |
-83.000MHz | -82.000 MHz | 2.000 MHz | 6.74204 GHz -40.29d8m | -36.71dB | -17.54 dB
82,000 MHz 983.000 MHz 2.000 MHz 6.90796 GHz -40.84 dBm -37.26 dB -18.00 dB
983.000 MHz 164.000 MHz 2,000 MHz 6.90804 GHz -41.09 dBm -37.51dB -17.51dB
164.000 MHz 246,000 MHz 2,000 MHz 7.07088 GHz -57.50 dém -53.92 dB -13.93 dB
246,000 MHz 400.000 MHz 2.000 MHz 7.08144 GHz -57.43 dém -52.85 dB -13.85 dB
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11AX160MIMO_Ant4_6825

Spectrum o
Ref Level 10.00 dBm  Offset 15.72 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit heck PARS
0 dBf=26
-10 dBém
-20 dBm
-30 dBm
-40 dBm
50 dem
-60 dBm
-70 dBm
-80 dBm
CF 6.825 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -8.04 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |
-400,000 MHz | -243.600 MHz 2,000 MHz 6.53144 GHz -56.18 dBm -48.14 dB .
-243.600 MHz | 162,400 MHz 2,000 MHz 6.58160 GHz -56.53 dBm -48.49 dB k
-162.400 MHz -82,200 MHz 2,000 MHz 6.74276 GHz -44.73 dBm -36.60 dB K
82200 MHz | -81.200MHz | 2.000 MHz | 6.74284 GHz -44.06 dBm | -36.02dB | E
81.200 MHz 82.200 MHz 2.000 MHz 6.90716 GHz -45.50 dBm -37.46 dB .
82,200 MHz 162,400 MHz 2,000 MHz 6.90732 GHz -45.88 dBm -37.84dB E
162,400 MHz 243,600 MHz 2,000 MHz 7.06776 GHz -57.70 dgm -40.65 dB .
243,600 MHz 400.000 MHz 2.000 MHz 7.06204 GHz -57.70 dgm -40.66 dB L
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11AX160MIMO_Ant3_6985

Spectrum

=

Ref Level 10.00 dBm  Offset 15.94 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit heck PARS
0 dBf=26
-10 dBém
-20 dBm — i
-30 dBm
-40 dBm \_
-50 dBm
-60 dBm
-70 dBm
-80 dBm
CF 6.985 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -3.03 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-400,000 MHz | -244,800 MHz 2,000 MHz 6.73792 GHz -54.95 dBm -51.92 dB -11.92 dB
-244,800 MHz | -163.200 MHz 2,000 MHz 6.74136 GHz -54.92 dBm -51.88 dB -12.05 dB
-163.200 MHz -82,600 MHz 2,000 MHz 6.85706 GHz -42.62 dBm -39.50 dB -15.00 dB
82,600 MHz |~ -81.600MHz | 2.000 MHz | 6.90244 GHz -38.83 dBm | -35.80dB  -16.63dB
81.600 MHz 82.600 MHz 2.000 MHz 7.06756 GHz -40.84 dBm -37.80 dB -18.64 dB
82,600 MHz 163.200 MHz 2,000 MHz 7.06772 GHz -41.22 dBm -38.18 dB -18.17 dB
163.200 MHz 244,800 MHz 2,000 MHz 7.22912 GHz -58.22 dgm -55.19 dB -15.20 dB
244,800 MHz 400.000 MHz 2.000 MHz 7.38288 GHz -57.67 dém -54.64 dB -14.64 dB
7

11AX160MIMO_Ant4_6985

Spectrum o
Ref Level 10.00 dBm  Offset 15.97 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PARS
0 dBf==28:
-10 dBém
-20 dBm
-30 dBm
" B
-40 dBm
50 der Zt — s
-60 dBm
-70 dBm
-80 dBm
CF 6.985 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -9.87 dBm RBW 2.000 MHz
Range low | Range Up RBW | Frequency | PoweraAbs | PowerRel |
-400,000 MHz | -246,000 MHz 2,000 MHz 6.73792 GHz -56.15 dBm -46.29 dB .
-246,000 MHz | -164.000 MHz 2,000 MHz 6.73960 GHz -56.18 dBm -46.32 dB R
-164.000 MHz -83.000 MHz 2,000 MHz 6.82136 GHz -54.36 dBm -44.50 dB k
-83.000 MHz |~ -82.000MHz | 2.000 MHz | 6.90204 GHz -47.61 dBm | -37.75dB | k
82,000 MHz 983.000 MHz 2.000 MHz 7.06796 GHz -48.65 dBm -38.78 dB [
983.000 MHz 164.000 MHz 2,000 MHz 7.06812 GHz -48.50 dBm -38.63dB [
164.000 MHz 246,000 MHz 2,000 MHz 7.23096 GHz -58.63 dém -48.76 dB .
246,000 MHz 400.000 MHz 2.000 MHz 7.36984 GHz -57.83 dém -47.96 dB K
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<Maximum PSD for 802.11ax HE20 partial RU>

Test Result
Test Ru Ru Result . EIRP Limit :
Mode Antenna | FreqMH2) | o0 | ngex | [dBmmnz] | C2" | [dBmMHZ] | [dBmimbz | VeIt
26Tone | RUO -8.73 -0.02 -8.75 <-1.00 PASS
Ant3 5955 52Tone | RU37 -8.67 -0.02 -8.69 <-1.00 PASS
106Tone | RU53 -8.58 -0.02 -8.60 <-1.00 PASS
26Tone | RUO -7.43 -0.79 -8.22 <-1.00 PASS
Ant4 5955 52Tone | RU37 -7.42 -0.79 -8.21 <-1.00 PASS
106Tone | RU53 -7.31 -0.79 -8.10 <-1.00 PASS
26Tone | RUO -5.02 2.61 -2.41 <-1.00 PASS
total 5955 52Tone | RU37 -4.99 2.61 -2.38 <-1.00 PASS
106Tone | RU53 -4.89 2.61 -2.28 <-1.00 PASS
26Tone | RUO -9.97 -0.02 -9.99 <-1.00 PASS
Ant3 6175 52Tone | RU37 -10.1 -0.02 -10.12 <-1.00 PASS
106Tone | RU53 -9.77 -0.02 -9.79 <-1.00 PASS
26Tone | RUO -6.93 -0.79 -7.72 <-1.00 PASS
Ant4 6175 52Tone | RU37 -6.96 -0.79 -7.75 <-1.00 PASS
106Tone | RU53 -6.9 -0.79 -7.69 <-1.00 PASS
26Tone | RUO -5.18 2.61 -2.57 <-1.00 PASS
total 6175 52Tone | RU37 -5.24 2.61 -2.63 <-1.00 PASS
106Tone | RU53 -5.09 2.61 -2.48 <-1.00 PASS
26Tone | RU8 -8.74 -0.02 -8.76 <-1.00 PASS
Ant3 6415 52Tone | RU40 -8.81 -0.02 -8.83 <-1.00 PASS
106Tone | RU54 -8.72 -0.02 -8.74 <-1.00 PASS
11AX20MIMO 26Tone | RUS8 -8.4 -0.79 -9.19 <-1.00 PASS
Ant4 6415 52Tone | RU40 -8.54 -0.79 -9.33 <-1.00 PASS
106Tone | RU54 -8.563 -0.79 -9.32 <-1.00 PASS
26Tone | RUS8 -5.56 2.61 -2.95 <-1.00 PASS
total 6415 52Tone | RU40 -5.66 2.61 -3.05 <-1.00 PASS
106Tone | RU54 -5.61 2.61 -3.00 <-1.00 PASS
26Tone | RUO -7.89 -0.02 -7.91 <-1.00 PASS
Ant3 6435 52Tone | RU37 -7.92 -0.02 -7.94 <-1.00 PASS
106Tone | RU53 -7.79 -0.02 -7.81 <-1.00 PASS
26Tone | RUO -7.68 -0.79 -8.47 <-1.00 PASS
Ant4 6435 52Tone | RU37 -7.89 -0.79 -8.68 <-1.00 PASS
106Tone | RU53 -7.74 -0.79 -8.53 <-1.00 PASS
26Tone | RUO -4.77 2.61 -2.16 <-1.00 PASS
total 6435 52Tone | RU37 -4.89 2.61 -2.28 <-1.00 PASS
106Tone | RU53 -4.75 2.61 -2.14 <-1.00 PASS
26Tone | RUO -7.83 -0.02 -7.85 <-1.00 PASS
Ant3 6475 52Tone | RU37 -7.95 -0.02 -7.97 <-1.00 PASS
106Tone | RU53 -7.92 -0.02 -7.94 <-1.00 PASS
26Tone | RUO -8.64 -0.79 -9.43 <-1.00 PASS
Ant4 6475 52Tone | RU37 -8.59 -0.79 -9.38 <-1.00 PASS
106Tone | RU53 -8.53 -0.79 -9.32 <-1.00 PASS
total 6475 26Tone | RUO -5.21 2.61 -2.60 <-1.00 PASS
Sporton International Inc. (Kunshan) Page Number 1 A242 of A324
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52Tone | RU37 -5.25 2.61 -2.64 <-1.00 PASS
106Tone | RU53 -5.20 2.61 -2.59 =-1.00 PASS
26Tone RU8 -7.84 -0.02 -7.86 <-1.00 PASS
Ant3 6515 52Tone | RU40 -7.83 -0.02 -7.85 <-1.00 PASS
106Tone | RU54 -7.9 -0.02 -7.92 <-1.00 PASS
26Tone RU8 -9.2 -0.79 -9.99 <-1.00 PASS
Ant4 6515 52Tone | RU40 -9.27 -0.79 -10.06 <-1.00 PASS
106Tone | RU54 -9.24 -0.79 -10.03 <-1.00 PASS
26Tone RU8 -5.46 2.61 -2.85 <-1.00 PASS
total 6515 52Tone | RU40 -5.48 2.61 -2.87 <-1.00 PASS
106Tone | RU54 -5.51 2.61 -2.90 =-1.00 PASS
26Tone RUO -7.29 -0.02 -7.31 =-1.00 PASS
Ant3 6535 52Tone | RU37 -7.41 -0.02 -7.43 <-1.00 PASS
106Tone | RU53 -7.41 -0.02 -7.43 <-1.00 PASS
26Tone RUO -9.19 -0.79 -9.98 <-1.00 PASS
Ant4 6535 52Tone | RU37 -9.22 -0.79 -10.01 <-1.00 PASS
106Tone | RU53 -9.13 -0.79 -9.92 <-1.00 PASS
26Tone RUO -5.13 2.61 -2.52 <-1.00 PASS
total 6535 52Tone | RU37 -5.21 2.61 -2.60 <-1.00 PASS
106Tone | RU53 -5.18 2.61 -2.57 <-1.00 PASS
26Tone RUO -7.01 -0.02 -7.03 <-1.00 PASS
Ant3 6695 52Tone | RU37 -7.12 -0.02 -7.14 <-1.00 PASS
106Tone | RU53 -7.1 -0.02 -7.12 <-1.00 PASS
26Tone RUO -9.98 -0.79 -10.77 <-1.00 PASS
Ant4 6695 52Tone | RU37 -10.05 -0.79 -10.84 <-1.00 PASS
106Tone | RU53 -9.87 -0.79 -10.66 <-1.00 PASS
26Tone RUO -5.24 2.61 -2.63 =-1.00 PASS
total 6695 52Tone | RU37 -5.33 2.61 -2.72 =-1.00 PASS
106Tone | RU53 -5.26 2.61 -2.65 =-1.00 PASS
26Tone RU8 -8.01 -0.02 -8.03 =-1.00 PASS
Ant3 6855 52Tone | RU40 -8.03 -0.02 -8.05 =-1.00 PASS
106Tone | RU54 -7.99 -0.02 -8.01 =-1.00 PASS
26Tone RU8 -9.04 -0.79 -9.83 <-1.00 PASS
Ant4 6855 52Tone | RU40 -9.34 -0.79 -10.13 <-1.00 PASS
106Tone | RU54 -9.24 -0.79 -10.03 <-1.00 PASS
26Tone RU8 -5.48 2.61 -2.87 <-1.00 PASS
total 6855 52Tone | RU40 -5.63 2.61 -3.02 <-1.00 PASS
106Tone | RU54 -5.56 2.61 -2.95 <-1.00 PASS
26Tone RUO -7.68 -0.02 -7.70 =-1.00 PASS
Ant3 6875 52Tone | RU37 -7.9 -0.02 -7.92 =-1.00 PASS
106Tone | RU53 -7.76 -0.02 -7.78 =-1.00 PASS
26Tone RUO -9.16 -0.79 -9.95 =-1.00 PASS
Ant4 6875 52Tone | RU37 -9.43 -0.79 -10.22 =-1.00 PASS
106Tone | RU53 -9.35 -0.79 -10.14 =-1.00 PASS
26Tone RUO -5.35 2.61 -2.74 <-1.00 PASS
total 6875 52Tone | RU37 -5.59 2.61 -2.98 <-1.00 PASS
106Tone | RU53 -5.47 2.61 -2.86 <-1.00 PASS
26Tone RUO -7.39 -0.02 -7.41 <-1.00 PASS
Ant3 6895 52Tone | RU37 -7.45 -0.02 -7.47 <-1.00 PASS
106Tone | RU53 -7.28 -0.02 -7.30 <-1.00 PASS
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26Tone | RUO -8.96 -0.79 -9.75 <-1.00 PASS
Ant4 6895 52Tone | RU37 -8.97 -0.79 -9.76 =-1.00 PASS
106Tone | RU53 -8.8 -0.79 -9.59 <-1.00 PASS
26Tone | RUO -5.09 2.61 -2.48 <-1.00 PASS
total 6895 52Tone | RU37 -5.13 2.61 -2.52 <-1.00 PASS
106Tone | RU53 -4.96 2.61 -2.35 <-1.00 PASS
26Tone | RUO -7.42 -0.02 -7.44 <-1.00 PASS
Ant3 6995 52Tone | RU37 -7.49 -0.02 -7.51 <-1.00 PASS
106Tone | RU53 -7.1 -0.02 -7.12 <-1.00 PASS
26Tone | RUO -9.16 -0.79 -9.95 <-1.00 PASS
Ant4 6995 52Tone | RU37 -9.27 -0.79 -10.06 =-1.00 PASS
106Tone | RU53 -9.31 -0.79 -10.10 =-1.00 PASS
26Tone | RUO -5.19 2.61 -2.58 <-1.00 PASS
total 6995 52Tone | RU37 -5.28 2.61 -2.67 <-1.00 PASS
106Tone | RU53 -5.06 2.61 -2.45 <-1.00 PASS
26Tone | RU8 -8.11 -0.02 -8.13 <-1.00 PASS
Ant3 7095 52Tone | RU40 -8.02 -0.02 -8.04 <-1.00 PASS
106Tone | RU54 -7.72 -0.02 -7.74 <-1.00 PASS
26Tone | RU8 -8.66 -0.79 -9.45 <-1.00 PASS
Ant4 7095 52Tone | RU40 -8.66 -0.79 -9.45 <-1.00 PASS
106Tone | RU54 -8.62 -0.79 -9.41 <-1.00 PASS
26Tone | RU8 -5.37 2.61 -2.76 <-1.00 PASS
total 7095 52Tone | RU40 -5.32 2.61 -2.71 <-1.00 PASS
106Tone | RU54 -5.14 2.61 -2.53 <-1.00 PASS

Note: The Duty Cycle Factor and is compensated in the graph.
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